358

MODEL 107 AND 117
COMPACT TRACTORS
Parts Catalog B1193




ad

Printed in U.S.A

MODEL 107 AND 117
COMPACT TRACTORS
Parts Catalog B1193

7-81-OP-2000

NOTE: This catalog replaces catalogs A1155,

A1156, A1192 and A1193. Please
discard them.

J | Case
A Tenneco Company

OPE Division
Technical Publications
119 S. First Street
Winneconne, Wis. 54986




o

CASE MODEL 107 AND 117 COMPACT TRACTORS

TRACTOR MODEL AND
SERIAL NUMBER

!
i
4

ENGINE MODEL, SERIAL AND

SPECIFICATION NUMBER
TRACTOR MODEL DESIGNATIONS ENGINE MODEL DESIGNATIONS
107 AND 117 C15513
When using this catalog, notice
SERIAL NUMBERS MUIGREES SOl

the referenc
iI'10us

e to serial
ents noted here
scription” copy

3 ycorrects
proper parts identification will be a

and listed in
Py ferring t

erial num-
ssured,




GENERAL INFORMATION

lndexés

This Parts Catalog is arranged for easy
identification of Genuine CASE Service
Parts. An alphabetical index is provided at
the front of this Catalog to locate the major
groups or assemblies. A numerical indexat
the rear of the Catalog gives the part num-
bers and the pages on which they are de-
scribed.

Hllustrations

All parts are illustrated in "Exploded
Views" which show the individual parts in
their normal relationship toeach other, Re-
ference numbers are used in the illustra-
tions. These numbers correspond to those in
the "Reference Number' column and are fol-
lowed by the part number, description and
quantity required.

Indented

Orders

Orders shouldplainly specify correct part
number, full description, quantity required,
machine mode! and engine model, machine
and engine serial numbers, method of ship-
ment and shipping address.

Changes

When changes to the machine make itnec-
essary, revised pages for this book will be
issued. The revised pages will be issued with
the same page number as those they replace
and the "issue'" number and date will be
advanced.

It is imperative that revised Parts Book
pages be inserted into their respective
Parts Books as soon as received. Failure
to do so will lead to confusion and defeat the
purpose of the book.

Description

Indented parts in the descriptive list are a part of the preceding assembly or sub-assembly.

The quantity shown in the "Number Required" column is the number of parts used on a ma-
chine except where parts are indentedin descriptive list. In this case the quantity shown is the
number required for the preceding assembly or sub-assembly.

REF. PART NO. DESCRIPTION REQ'D
A 55159 CYLINDER ASSY -rear steering ... .. ... ... o oeeusns 1
28 A 56208 SOCKET ASSY -rear cylinder . . . .. .. ............ 1
29 A 55956 PLUG - adjusting, socketassy . .........000o.0¢.. 1
30 A 55957 SEAT -socketball, . ............¢0'0uuuue... 2
31 A 56210 SPRING -socket . . ... ... . .. ... . . .. ..., 1
32 A 56209 SEAT - socket spring . . ... ......c0cov .. P |
33 G 45175 CLAMP ASSY -socketassy.........ooovvvvnu... 1
16- 836 BOLT - 1/2" x 2-1/4" N.F.hex. . ........ R |
34 132- 104 PIN - cotter, 3/16™ X 3™ . . .. . . it i st m e 1
35 A 55889 STUD - ball,socket & cylinder .. ................. 2
36 13- 410 BOLT - 1/4"x5/8" N.C.,heX. . . . . . o v 4
37 92- 4 LOCKWASHER - 1/4" SAE . . .. . it v et teeinann 4

Terms "Right Hand” and "Left Hand”

"Right Hand" and "Left Hand" sides of this machine are determined by standing at the rear
of the unit and facing in the direction of forward travel.

€




ALPHABETICAL INDEX
ENGINE SECTION

Airclea]‘]er e e e v 00 e e s
Battery s e s ss s e as s srecnca
Breather, Crankcase s+ s ¢ ee e
camshaft.-............o.
Carburetor « s e e e covsocevnce
Connecting ROd « + e vevacesos
Crankshaft... ..... IR ERE R
Cylinder BIock s+ ¢ escecoconse
Cylinder Head ccsseoeccveae
Electrical System «.¢... cooe
Engine Block & Attaching

Parts ® 5 0 ¢ 0 50 20 00 0 s e
Exhaust System ¢ eecoceaens
Filter, Breather ..... ceee s

cecseeseeslld
1.
..0......09
¢ » ¢ 8 @ 000.9
ceceessal3-15

.o...oo...?

o.ooo.ooo.5

e s easeeebbBT

...00.0.0.5
0.0000.00.5

* o o8 % 0 2 w0 9

Flywheel Teee et sisessssesscancnres §
Fuel Strainexr e+ ¢« « s eses v e svoneas eses» 13
FuelSystem.o-.--.. ....... ceveecessr 13
Gasket Kits e s e s e v v eaose secacssesehelh
GOVEINOI * ¢+ ¢ e s o oo e svooensananscesas e+ §
Muffler o« « s« oo s essesessescssseenss |
Oilpa,n.......o.oo.......noo..o.. 5
Piston c e e cseceeveecas soeceesvenes 1
Spark Plug « -« cc«.e. ¢secsecerececns +e 5
Startere « s s s« * s e s s ecans s « s+ 53
Ta,nk’Fue].......... ..... ceseeceses 13
Throttlemnkage ...... e e s e s s s e emea e 13
Valves ¢« e s o s 0 00 0 a o e s s en e e s s e «ss 0

BASIC TRACTOR SECTION

Axle,Front tes e sseesesecae
Axle,Rear...............
Baffles.& Shrouds «:«cceeeee
Belts & Pulleys ¢ e e s e e oo ease
BrakeS.:eceececescesecceccne
DecalS s s s o avensncsnsoeees
Electrical System ««scccaa..
Fenders c s s evecscoccccces
Frame ¢« e coecceooonccccoses
Grine ® 8 & & 2 % ¢ 6 2P 8 O v e e &0
Hitch......o...o..o..o.o

..0.0..00‘23
cevoaes 4347
..... aseeall
..oo.....tas
teeeeees2033
"¢ s e 00 00057
cereeneaBl59
cereneneeeld
cesesenanral??
I L

..0.0.00.017

Hood ¢ ¢+ % ¢ a0 e ¢4 s e a0t 000 0css 0o .o 17
Implement Lift «ccccvecesenn seseescer 49
Model G14 Weight Box ++«c-eceeseecce. 17
Model G6 Headlamp Kite ¢« s o e s e e s o0 e v -+ 59
Mounts, Engine. . . . . ... ... .......... 7-9
PTO Clutche o « « « St erecseanceeenn .. 49
Seat, Operator's s+ «coveescsea ceeeeess 19
Steering Wheel & Gear «« + .+« reseeresnas 2]
ToOl Traye e cecececensncccecasesce .« 17
TranSmission o e sesceeeceens e e 39.42
Wheels, Front & Rear-» -+ ... seessseces 23




L &)




CASE MODEL 107 AND 117 COMPACT TRACTORS

ENGINE BLOCK AND ATTACHING PARTS

REF, PART NO, DESCRIPTION REQ'D
1 C 15847 HEAD - cylinder « « s o s e s o s s s e v o vmneas D |
2 113- 111 BOLT - cylinder head 5/16" X 2-1/2"NC heX ««cconsassass
3 C 15980 GASKET -head + e cceeevesesccnorerancscsasnnasas .
4 o 5999AB SPARK PLUG - (includes gasket) « « « v ac e s eetecoeenness
5 C 17261 BLOCK ASSEMBLY - short (includes cylinder, crankshaft

rod assembly, camshaft, valves, piston and rings,

pan and oil pump assembly, gaskets and seals). .. v v v
6 C 15821 BLOCK - cylinder, stripped + e e e ¢ e o c o e v cvessnscncsa
7 C 15973 PIN-dowel . .vciuiiinnonsononsonnosecnssseaacecnasn
8 C 15974 SEAL =01l ¢ s vttt eeeencessoasececcacsoancnnnssoss
9 C 15842 OILPAN ASSEMBLY ¢ s e e s c e v cusoonvencsoncsacacnns
10 C 15843 SCREEN - 01l filters e o v e e s s oo avasscsvencanocccses
11  187- 1003 SCREW - 832x5/16"self—tappmg..................
12 C 1597 SEAL =0il t4 et e eeeesncecsennecnsnscnnnscnssos
13 C 15978 PLUG-drain. .« c e c et o vt i v censsosnsssscecnnnnes
14 C 15872 SHAFT - ZGOVEINOT 4t v e v usesvasnenoaasscsasssseca
15 C 15846 PLUG-Ailler +veevvecoronanseasn e s s e v e emeensns
16 C 15979 GASKET - filler « « e s e e s ot eveecocssconacannsscss
17 C 15976 GASKET - 0ilPan « e s e v e e e enscesnsoacacsosnssnsneses
18 C 16032 SCREW - 1/4" x 1- 1/4"NChexsems...................
19 C 15874 SPOOL - GOVEINOT 4 v s o esessosossncsscansasnannsesas
20 C 15986 RING - retaining, GOVErnor gear. « « « v co s s s oeesosacsacos
21 C 15873 GEAR ASSEMBLY - QOVEINOY ¢ e s sso s onsasocsnannoas .o
22 C 15871 SPACER - gear, GOVErNOT « e o vo oo sesanosncsonsncsos
23 C 15868 ROD - governor ......eee.. et e s ssece s e e s ananan .
24 C 15870 LEVER - BOVEINOTr & ¢ vt e vetoscntssacscncsncssasssss
25 C 15844 CLAMP - lever, GOVEIMOT .+ v e oo o oasasnsosscacnonssns
26 187- 1041 SCREW - 8-32x3/8"NCheX «evcocons s e s s eanssess e
27 C 16041 WASHER - GOVEINOT: ¢ c o ¢ s s s s e aacnsnansscscacsassos
28 C 15869 LINK-throttle « « « v e e v e e v nvenanasas csssecsss s
29 C 15866 LINK - GOVEINOL « o s s s e s soosoesossecesonceeaes e oo
30 C 15867 SPRING - GOVEITIOT 4 s e o v assvossosscencaansossons
31 C 15905 FLYWHEEL . .t oo vesnnsvanenoancnens Checaeeean .
32 C 15864 BRACKET - blowerhousmg........................
33 C 16040 BOLT - 1/4" X 5/8" NC heX SEMS + e e vvvevoecnoeennnens
34 C 15885 HUB ANDSCREEN., 4 ¢t e vevesooecosansancssoaneans
35 C 16045 WASHER - belleville 4 .v s ensenenscsacconcnoonsosas
36 129- 125 NUT = 1/2" NFBEX v ioveeneaenossossansosaanesans
37 C 15845 OIL PUMP ASSEMBLY . 4 e v s cvcesossncsnssannsencsas
38 223~ 202 LOCKNUT - muffler 3/4" NPT conduite « v « o e o s v o e v v o eas-
33 C 15518 MUFFLER - €NZiNE . v v v cveveoeseseoncotnannnsosas
40 C 15886 STARTER ~ IOP€ . s s e eeeesennscnnssncsnsoscncncnces
41 C 16048 SCREW -~ starter mounting 1/4" x 1/2" NC fillister head « « « « « «
42 C 15981 GASKET - engine breather ....c.eeeceeonscesccscscas
43 C 15972 KIT - engine gasket (includes items 3, 8, 12, 16, 17 and 42)e « « o «
4 C 17287 KIT -muffler ., ...0.i0tetncacosceasosanscnsnnannss
45 C 17361 GASKET ~ exhaust flange + e v e s s e s sevseooscnoseas
46 C 17362 ADAPTER - muffler . ..ucuieeceeccesnsavasaosanas
47  169- 154 SCREW - 5/16" x 3/4" NC fillister head, Phillips « . ca e

Printed in U,S8.A,

June 1981

I e e e e . R e e el el e e el ol el N ol o T I e e e e T S o I e I







REF, PART NO,
1 C 15829
2 C 15830
3 C 1583t
4 C 15838
5 113- 104
6 C 15839
7 C 15832
8 C 15975
9 C 15833
9 C 15834
10 C 15835
11 C 158386
1t C 15837
12 126- 14
1 C 17393
2 164- 540
3 164- 543
4 C 16752
5 193- 29
6 129- 102
7 C 17391
8 C 17394
9 192- 20
10 C 17333
11 C 17332
12 113- 118
13 131- 176
14 195- 2027

Printed in U,S.A,

CASE MODEL 107 AND 117 COMPACT TRACTORS

CRANKSHAFT, PISTON — CONNECTING ROD

DESCRIPTION REQ'D
CRANKSHAFT ASSEMBLY e ¢ e ¢ e oo T 1
PIN - crankshaft gear sescecevecocnccsecscccocns eeo 1
GEAR - crankshaft « s « « e e s s e s ev s s s s iens s 1
CONNECTING ROD ASSEMBLY + ¢ s s ¢ s 0 o & e |

BOLT - 5/16" X 1-1/4" NCheX escacscecccsocs eensnse 2

PLATE - 10CK s ccesoossse e e tseesaesesasscesnas 1
PISTON AND PIN ASSEMBLY (standard) oversize seeref, 9 «+« 1

RETAINER - piston pin s s e s s s e 0 e s oo P
PISTON AND PIN ASSEMBLY (,010 oversize) ««eesessesess]
PISTON AND PIN ASSEMBLY (,020 oversize) s+ e saean]
RING SET - piston (standard) oversize see ref, 11 «escecs s oo 1
RING SET - piston (.010 Oversize) « » s sosocsevoececscsas 1
RING SET - piston (.020 oversize) « s coe o« e
KEY - Woodruff #7 « +« .« teessessaseneeens eteeeeeel

ENGINE MOUNTING PLATE

{use after S/N 9646801)
PLATE - engine mounting + « » e s s s s s s s oo coceseos sasan
SCREW - 5/16" x 3/4" button head SOCKet + e e« o s o0 s e ceoe v
SCREW - 5/16" x 1-1/2" button head SOcket o s e e oo eesecen
WASHER - 5/16" ... ... s eeesessaces e e s crees s
LOCKWASHER - 5/16" internal tooth » e e » s+ e s a0 s s s o s cae e
NUT - 5/16" NChéX e veeesosees cesssesser st an .
SPACER + e ts v e coseasscstsscssnsassossnassancnsss
MOUNT -engine «cecoeoaceenacecs csesencssesenasan
LOCKWASHER - 5/16" «ccoecosnssnnorascs tres s e
CUSHION - rubber «cceveeosass e ressraane e cesnae
BRACKET -angle ..coaseonsscoeccancs ceesseacessascs
BOLT'5/16”X5/8"NChex00.. ooooooooooo s e e s e e
LOCKNUT - 5/16" NCheX e e evvoeeseaonasocssosca cse e
WASHER = 5/168" ¢t cceeocensnooenss ceecensnssns oo

June 1981

O L3 00 LoD DN -

e I




S

n»- P
A ..-i /M.//M‘.\\\\
[/ A%
IR
= ;k‘l.ﬁ...:.u.w/
R e
‘.WU\MUu

Ko 8

LITER .,ﬁ ql

s

®@ B &




W -TO L ON- N

EF.

CASE MODEL 107 AND 117 COMPACT TRACTORS

CRANKCASE BREATHER,CAMSHAFT AND VALVE ASSEMBLY

ART NO.
15981
15849
15850
15851
16033
15852
15828
158217

15826
15822

15823
15824
15824
15840
15841
158 *
102%*
122*
129- 102*
192- 20%*
C 16752%
131- 176%*

QOO0 y

113-
113-
113-

Printed in U.S5.A.

DESCRIPTION
GASKET - breather
BODY ASSEMBLY - breather
FILTER - breather
COVER - valve
SCREW - #10 x 1/2" NC
TUBE - breather
KEEPER - valve spring .
SPRING - valve
SEAT - valve spring
VALVE - intake (standard) includes C15828 keeper

a B 8 2 e e o000 00 ase
2 B ® 0 ® 6 ¢ B F PP OE e E e s
S ® 5 5 6 0 2 0 08 6 eSS0 e e s
LA R AL B A
® 9 0 ¢ 0 8 2 2 s P E e B e e s A e
® & 58 2 " 0 s 0000 st
& % 8 0 5 2 0 6 P PO B P e AP s R
® » 5 8 5 5 00 9 e s s o e e e s

- e

VALVE - intake (1/32" oversize) includes C15828 keeper .«

VALVE - exhaust (standard) includes C15828 keeper

VALVE - exhaust (1/32" oversize) includes C15828 keeper ..

LIFTER - valve
CAMSHAFT
BOLT - 5/16 x 3-1/4" NC hex, engine mounting

4 ® ® 5 9 S 68 0 P e us oo

BOLT - 5/16 x 3/4" NC hex, engine mounting « e+ e oo ess

BOLT - 5/16 x 1-1/2" NC hex, engine mounting
NUT -~ 5/16'" NC hex

LOCKWASHER - 5/16"
WASHER - 5/16"
NUT - lock 5/16" NC hex

® & 9 0 8 5 8 P E GO O FEE SO e e

o 8 s e

*use before S/N9646801

@ % &2 8 00 0 80 0Pt E L e
LN I
LR ]
LI
LI )
" a0
> o 2 .
e s

e 0
" a s a0

.
.
.
.
.
.
.
" e e 0
.
-
.
.
" & 02 a0 e 0o
® s e s 08 8000

.
® e o
® o = @
LR A B R A L R I I I I
9 8 0 8 ¢ P P AR S A G S D e

® 8 2 8 B 0 s 8 s s s e e e

REQ'D

P GO GO P b DO Rt DD S s 0D DD DD DD e N

June 1981




10

yr nmu
frraxd

L

)
4

2
..M.fm
& ¢
&Y @8
= \\gny“n%
Lt ’
s WP..F‘.?P |

e




CASE MODEL 107 AND 117 COMPACT TRACTORS 1
ENGINE BAFFLES, SHROUDS AND RECTIFIER PANEL

REF. PART NO, DESCRIPTION REQ'D
1 C 15876 HOUSING = blowWer + * e« o2 ¢ e s o cesevecsececsesasa seeesees ]
2 C 15875 BAFFLE - cylinder s =« ¢+ « se e e e R R R IR |
3 C 16033 SCREW - #10 x 1/2" NC fillister head, sems ==+ +veorsss ]
4 C 16044 SCREW - 1/4" x 5/8" NC hex =+ +vessoseocecsacnnns A
5 C 15988 CLIP - retaining, high tension Wire » -+ esesessososessncs
6 173- 44 SCREW - 5-40 x 1/2" round head, machine «++s+cvsococesce 2
7 192- 14 LOCKWASHER - #5 s e eosossonsenssocsccaaansoanscanss 5
8 129- 4 NUT -#5 heX s+ o s v ecseececsecsscsssssceos seseseves 3
9 C 15923 PANEL-rectifier.....o..o-...-.-..'....-.....ooo1
10 C 16036 NUT -#5 NC hexX, long e s e e ceeccsccscscencnccrcacces 1
11 C 15865 BAFFLE - cylinder head «+cscvescene s es s e s s e s s e e 1
12 C 16046 SCREW - 5/16" x 3/4" NC hex, sems « « » + » - cherecireniaan g

Printed in U.S.A, June 1981







REF, PART NO.,
1 C 15519
2 C 15174
3 173- 215
4 129- 504
5 C 10678
6 C 16202
7 214~ 251
8 C 15530
9 C 15525
10 C 15861
11  169- 133
12 C 16038
13 C 15863
14 C 15860
15 C 15984
16 C 24847
17  193- 1001
18 C 15855
19 C 15983
20 C 15853
21 C 15982
22 C 16034
23 C 15859
24 C 15882
25 193- 539
26 C 15987
27 C 16043
28 C 15881
29 169- 43
30 C 15112
30 C 18206
31 C 15540
32 187~ 1054
32 187- 1047

C 15862

C 15858
33 D 59949

Printed in U.S.A.

CASE MODEL 107 AND 117 COMPACT TRACTORS 13

FUEL SYSTEM

DESCRIPTION REQ'D
TANK - fuel«*++ - T R A
STRAP - tankmounting ** "=+ ***vessoencsecannacesen
SCREW -~ 1/4" x 1-1/4"" round head, machine, ZPe*+ssesa e
NUT-1/4"square,ZP--'-”"---3“"-”'-"‘”"
EIBOW-fueltank A A L I R R R R R
HOSE_fuellineBH...oooo--ooooo-oo.ocoooo-ocoooo
CLAMP - hoSE *** e " s e e v socronsensecnancssosocccas
CAP AND FUEL GAUGE ASSEMBLY =+ s+ e

.
.
.
.
.
.
.
.
.
.
.
.

=

SCREW -~ #10 x 1/2'" NC hex, washer head =« =+«
CILIP-conduit=*****+%eesceccocacennoa
SCREW*#IOX3/8”NFheX’ SEINS **** s s e
SPRING-compression ® % s e e s s e useeesasenease
SCREW - 5-40 x 7/16" fillister head *++* s cs oo s aaes.
CONTROL -~ choke and throttle (used prior to S/N 9654440) « « » .
CONTROL - choke and throttle {used S/N 9654440 and after). .
HANDLE - CONtrol « o o v eevevacocnsaans creacessseces
SCREW - #10 x 1/2" NC hex, (used prior to S/N 9654440) . . . ..

SCREW - #8 x 1/2" (used S/N 9654440 and after) s o « v o« o . .
DECAL-aircleaner LA A I R I L I I I S S S S S S

Cmp_mountlng M A R I N
ELEMENT - Qir cleaner « c+ ¢ s e co s esooocsonacsceesss
SCREW - #8 x 3/8" NC fillister head, Sems = +++«eooeeaen.
SCREW - #1C x 1/2" NF fillister head, sems = »*+ s seseass
BODY_aircleaner R I R T
BRACKET-ai!‘cleaner"‘""""""""""“"‘
GASKET_aircleaneroo-oo-oco-.oooo--o.oooooooooo
CARBURETOR_(repairspagels)oo-oooocoouooooooooo-
NUT_1/4”NFhex L I T T S o
STUD_carburetormounting ® 2 % 8% 2400000 se 00 0s a0 .
GASKET_carburetor.ocooooooooo.ooocooaoocooo ..
PIPE_intake.o.oooooc.oucooocoo.oooooooooc.a . s
GASKET_intakeooooo.oooooooo-ocooooooocoooo e
SCREW - 5/16" x 1-1/8" NC fillister head, sems *++* =+«
CONTROLASSEMBLY_Speed.o-.o...-co.---oooo- .
CLIPooooooooo.oooo...oootoo-oooo. o s e 0 .

® 8 & & 8 4 e o 6 & * s @

* & o & e+ 9w @

DECAL-Speedcontrol"'°°'°"'°°"°°‘°°°°°"'
FILTER-fueI....".......‘..‘.....'..'..‘..

LR i b e e e et DO P b DO B e DO DD S e DD DD S R DO B DN B

June 1981







EF. PART NO,
15887
15888
15889
16050
15890
15891
16051
15892
15893
15894
15991
15992
15993
15895
15896
15999
15897
15898
15899
15900
16000

© 00 -T0 O N

DD Pt bt et ek b et b ped it ek
QW -ITMOnbhLWN—-O

[\
feird

16001
16002
16003
15901
16004
15902
15903
16052
15904

B DN B
F 7

o NN
3o

0D DO
© ©
a0 aoaoaaooaocaaoaoaaoaaoaoaaaw

(2]
o

Printed in U.S.A.

CASE MODEL 107 AND 117 COMPACT TRACTORS

CARBURETOR

DESCRIPTION
SHAFT AND LEVER ASSEMBLY -~ throttle
SPRING - throttle return « « « v e ¢ ¢ v 0 o &
SHUTTER - throttle « cceecccooeceen
SCREW - 4-40 x 3/16" round head . . .
SPRING - idle regulating « ¢ o ¢ o s o s s s
SPRING - main adjust « e « s e s s e ¢ ¢ ¢ o &
SCREW - idle regulating « e e 00 0o o v s
SHAFT AND LEVER ASSEMBLY - choke
SPRING - chokereturn « e« e cececeeeee
SHUTTER - chOKE -6 ¢ e v v onscocsens
PLUG-Welch « c v cetsecceccasaas
PLUG'WeICh ® ® & 0 % 4 B 6 0 0 0 s e e v 8
INLET ASSEMBLY - needle, seat and clip.
CLIP - inletneedle o eccceeceocenn
FLOAT - carburetor e « s c e s s s e s 0o o s s o
SHAFT - float s e e nessoossoesean
BOWL AND DRAIN ASSEMBLY - float .
PLUNGER ASSEMBLY - drain « « « «

e % & 8 e s ® 3 s s 0

2 ® & ¥ 6 & 6 & » 3 ® & = e 8 s ¢ s @
a & & & e & 6 3 & e ¢ ® & 6 s o v
e * e B 8 8 8 3 B s * & & e 2 &
® » ® & e 8 8 & a 5 s s B » a 3 v w
e % & 8 e a4 5 & e o B 8 & + " a2 & 0+ 2
¢ 8 e ® & & & e 8 8 8 ® 2 3 s & ¢ » @

GASKET - drain plunger«« . .«
GASKET - bowl to body + s s s e o s s s
ADJUSTMENT SCREW ASSEMBLY - main (includes

items 6,20 and 22) s e e v e ter st

4 & 8 & 8 & 8 & 9 3 s & ¥ s s e 3 & 2

* o @ & 5o 0

"O" RING ~ adjust SCTEW o o s s e s s o s aeonnncens
SCREW -idleadjust « « e s s s s v v e recocanoces
"O"RING -bowl tobody s s e eeceosasccccanas
FITTING -fuelinlet e« ¢ e e e e s st v ecenascosass
PIN ottt tectecianosnosnsostssnsnanscas
PLUG - CUD - e s e v e v voseccecososusansnscss
BALL - aluminuUm s « c « s e e e o e oo vvscooccasans
KIT - carburetor repaire o« e c e s s e o ca v oo enees

a e ¥ e & o 2 s &

a 8 8 & & 8 6 & e 8 3 € B & s 6 & o 3 o

e o 8 ® & & e * e .

15

REQ'D
I |
I |
o-o-.l
ce e 2
ceses 2
SO |
aooool
esvee 1
[P |
eeceos 1
P |
T §
[ |
PP §
P |
P |
eoses 1
seess 1
ceeews 1
eeeses 1
O |
cesees 2
00-001
P |
eossee 1
eeees |
cesas 2
seeaees 1
cwses
ceees 1

June 1981







EF

OO-TDO WM =

Printed in U.S.A.

. PART NO,
C 18316
C 15306
C 15166
C 16307
C 18205

15116

113- 206

192- 21

129- 103

C 15641

187~ 1036

C 15114

C 16267

C 15421

C 17128

113- 207

192- 21

129~ 103

C 17473

C 17043

129- 14

187- 1078

c 1ma7

113- 103

195- 522

131- 176

C 16942

C 17038

175- 400

131- 1102

195- 104

NSS

353~ 406

C 15443
C 15436
C 15644
C 15492
C 15175
129- 14
195- 513
193- 41
C 16465
C 16466

O

CASE MODEL 107 AND 117 COMPACT TRACTORS

17
HOOD, FRAME AND GRILLE

DESCRIPTION REQ'D
FRAME - main (107) (use S/N 9646801 and after) e« » o s e o o ¢ 00 ¢ o o« 1
FRAME - main (107) (use before S/IN9646801) ... .................... 1
FRAME - main (117) (use before S/N9646801) .. ..................... 1
FRAME - main (117) shown (use S/N 9646801 and after) ............... 1
LINER-dash....c0eeeen e |
DRAWBAR . . .t c e e v e T |
BOLT - 3/8"X3/4" NChe€X vecvoseneesasvecanncaes ees.. B
LOCKWASHER - 3/8" ¢ et evenenacncanan B
NUT - 3/8" NCheX v vveennn. e teaaaaaaaa "
TRAY -t001 (107). v « c et e e asecnenenncncnosessssnsas 1
SCREW -~ 1/4" x1/2" NC hex self-tapping « « « v o e v e e v v cnoun 4
CLAMP - battery «..ccceecessenecacessccscsnannsel
HOOD - (use S/N 9646801 and after)shown. . « = « « . . . B |
HOOD - (use before S/N9646801) ..ot e, 1
COVER - PTO (use S/N 9646801 and after). « « o e e s v e e s oo e vael
BOLT - 3/8"X1"NC heX e e e v avnsceccancacososcsssses 4
LOCKWASHER - 3/8" 4 iveeeeconsosananssssnssenans 4
NUT -3/8"NCHEX v evveeeeoncncconcncnosansscence?
SEAL - insert (use S/N 9646801 and after) « « = « ¢ v s e e e v e e e vsn 1
INSERT - grille @ ¢ cveeveececececsncsonsoassencsoscnscsss 1

NUT -#5 NCheX ..vevesvcocsacnncocancoscncanss 10
SCREW - #8 x1/2" black anodized « « e e e c e s seossonvencesd
STRAP - hinge .. .cceeeneatsscccacsacescses .o
BOLT = 5/16" X 1" NChEX « v e e v v nuvooncecenonaneenns 2
WASHER ~ 5/16" ¢ o v v et o evencencssssnsoscssosnsenae
LOCKNUT - 5/16" NChex ...vcvcecanen- accessarncncasl
BUMPER - PTOCOVEr v v e st eanvonncnseas ceercceanes 2
BUMPER -dash ... cesnestoncncacrscanonnanansanese
SCREW - 1/4" x1/2" NCtruss head.s veo e s s e tsvsonarncanss
LOCKNUT ~1/4" NCheX «coeeeecennnososnnnnssonncnans 2
WASHER -~ 3/8" transaxle mounting . «.eevocssoocececessss 2
WEIGHT BOX - (optional, order as G14 machinery item) « -+ ... 1

PLUG-hole..vseeiaceeoacanosnnans P |
COVER - PTO (use before S/IN9646801) . ...........covvrninnnnn.. 1
SEAL - insert (use before S/N9646801) ... ........ccvinunnnnnn... 1
KNOB - hood latch (use before S/N9646801). .................ccc..... 1
LATCH - hood (use before S/IN9646801).............coovviiennnnn... 1
TRAY -tool (11T oot e e e 1
NUT-#5x40NChex . ..ot i e i eiaen 10
WASHER - 3/16” ... e e e 3
LOCK WASHER - 3/16” internal tooth. . ... ......................... 1
STRIP - short (use before S/N 9646801). .. ........couvunnneeeneo... 2
STRIP - long (use before S/IN 9646801). ... .........ouureeunennnno... 1

June 1981







~
REF, PART NO,
1 C 26215
2 C 15610
3 113- 122
| 4 C 14534
5 C 15501
* 6 113- 102
i 192- 20
o 8  129- 102
9 C 15440
N
®
»
~

Printed in U.S.A,

CASE MODEL 107 AND 117 COMPACT TRACTORS 19
SEAT AND FENDERS

DESCRIPTION REQ'D
SEAT ASSEMBLY - ¢ cveovasenann ceenacnsn ceereesnnl
MOUNT - seat, TUDDEr o o e e vt s oo v vnaenan s s eceoecen o4
BOLT - 5/16" x1-1/2"NC hex «+esoesas chrracenenn cevad
BUMPER - Seat, rubber R . e e o s 000 . oo s s 0 - 2
BRACKET - hinge e s o8 0 0 2 e ® 2 8 0 0 . o 4 5 06 060 000008 . 1
BOLT - 5/16" X 3/4" NCheX » + e e e e s 0 o s « ciesnercena ceed
LOCKWASHER -~ 5/16" ¢ v o e o v e neeaann secaes e ceeesa-d
NUT - 5/16" NC héXe oo a0 oo v o e s s e cesene s csses el
FENDER AND SUPPORT ¢ ¢ ¢ c ¢ s e e s s aocasea e tevsreeea eeel

June 1981

casecoltingersoll.com




20




CASE MODEL 107 AND 117 COMPACT TRACTORS 21

REF. PART NO.
1 L 15282
2 131- 1113
3 NSS

4 C 15096
5 C 15097
6 126- 16
7 C 16245
7 C 15119
7 C 15510
1 C 17106
8 111- 215
9 192- 20
10 129- 102
11 195- 2069
12 C 15104
13 C 15105
14 219- 17
15 113- 103
16 195- 521
17 C 17235
18 C 14201
19 C 12975
20 C 18017
21 C 18015
22 C 16945

Printed in U.S.A.

STEERING GEAR

DESCRIPTION REQ'D
CAP - steering (early production) s s+ esece e evencecnces 1
NUT -jam 5/8" NC heX ¢ s s s s oo s s cossssassocessssans ]
WHEEL - steering (early production) order items 19,20,21 and 22 1
BUSHING - flanged nylon e e et cocece v covscosnssse seee 2
SHAFT - Steering e e e s e s o oo nscasssncsnsecacs [ |
KEY - Woodruff 3/16" x 3/4" ¢« e vevecesssssssssonosne]
BRACKET - steering (117) shown (use S/N 9646801 and after) « » « «« 1
BRACKET - steering (117) (use before S/N 9646801). .................. 1
BRACKET - steering (107) (use before S/N 9646801). .................. 1
BRACKET - steering (107) (use S/N 9646801 and after) ................ 1
BOLT - 5/16" x 3/4" NC, round head, square neck, ZP « « + s+ » « 2
LOCKWASHER - 5/16" ZP s s s e e e e envonanscan st eesave 4
NUT - 5/16" NC hex, ZP « -« s« e ctessssersansennans 2
WASHER—5/8"plain,ZP ............. T |
GEAR - steering s eeeocesevececconnescasscscansanse 1
PIVOT - steering gear-- - - - e |
FITTING - 1UDE s+ o coooocoecncns B
BOLT - 5/16" X1'"NChex, ZP + v e e vevesscecosssansons 2
WASHER - 5/16" plain, ZP+ s+ vseevscesesesssessse-=UAR
BUTTON - friction « e e s c e et oo s eoersecccsoccncsonssos 2
WASHER - SHilll + « e o e oo s onoocnnsonnanoannnseanansl
WASHER - (late production) - v e e e e e eesotscessssascos 2

CLIP - tinnerman (late production) . « v v e e e v v s e v o0 s o e vs .2

WHEEL - steering (late production) « « v« ¢ « v v vttt vnnenean 1

CAP - steering wheel (late production) « « « « o v e v e o v v v v .1
June 1981

casecoltingersoll.com







REF, PART NO.
1 C 15066
2 C 16946
3 C 16724
4 138~ 2055
5 C 11906
6 219- 404
1 C 13106
8 C 12975
9 A 30881
10 132- 311
11 C 15067
12 C 15113
13 C 15068
14 192- 23
15 129- 125
16 129- 325
17 C 16948
18 C 15072
19 131- 1331
20 T 33565
21 192- 20
22 113- 103
23 C 15071
24 C 16723
1 C 24429
2 C 12110
3 C 12110
4 219- 10
5 C 12370
6 C 15093
7 126- 21
8 195- 2029
9 192- 21
10 113- 207
11 C 13716
12 C 10292

Printed in U.S.A.

CASE MODEL 107 AND 117 COMPACT TRACTORS

FRONT AXLE

DESCRIPTION
AXLE - front - . « ..

*“® a8 b o e 00 2.

SPINDLE - right hand(use S/N 9646801 and after). . .

SPINDLE - left hand « ¢ ¢ « ¢ ¢ ¢ «

PIN - roll L, H, spindle 3/16" x 1-1/2" .

WASHER - thrust 13/16" .
FITTING - lube « s o o e
COVER - lube fitting « » - .
WASHER - spindle «....
WASHER - wheel spacer .
PIN - cotter 5/32" x 1-1/4"
ROD - tie and drag link - . .
BALL JOINT - R, H, thread
BALL JOINT - L. H, thread
LOCKWASHER - 1/2" ZP.sv o«
NUT - 1/2" NF heX ¢ v o vseas

e o & & 2 & s .

.
.
.
.
-
.
-
.
.

NUT - 1/2" NC hex, L. H, thread. ..

® 6 0 0 6 8 000 00 s 0

L)

a = a2 e a
s & n & 3 * & o
» e B s ® 8 e @
. 2 e s e

e e o ¢ e o s .

e & o s 00 0 v

ARM - upper spmdle (use S/N 9646801 and after) - » «

PIN - axle pivot e e v e s 0 s 00 e ™
NUT - jam 3/4" NCheX « « o « « «
KEY -1/4"x1/4" 31" v .v...
LOCKWASHER - 5/16" «.c«..
BOLT - 5/16" x1" NC hexX « - « »

ARM - upper spindle (use before S/N 9646801)
SPINDLE - right hand (use before S/N 9646801)

® » 2 @ 58 e o a s
* e s 0 0 @
L R R A
- o

..... ¢ a s o=

® a s s 0 s o

FRONT AND REAR WHEELS

WHEEL - front (includes bearing)

BEARING - sealed, inner « - ...
BEARING -outer « e oo s oeses
FITTING - lube «...v0es
CAP-hub ¢« e s e e s 00 s e s
WHEEL - rear « « o ¢« o a0«
KEY - Woodruff "A" 1/4" x 7/8"
WASHER - 3/8" plain, ZP ....
LOCKWASHER - 3/8" ZP....
BOLT - 3/8" x 1" NC hex, ZP.
WASHER - 1", 10 gauge « « « . .
WASHER - 1", 18 gauge « « « » »

» a e
a o »
-

¢« s 0 »

-

-
-

® & 2 8 8 & o oo
3

» e s e * & o

e 2 a e

e * e & v v s * .

.......................

.......................

" B e s e 3 e ® & s e+ o

June 1981

23

HHHHHHHHNm»hNNNN%NwwwHHHH

NNNDNNDNNDNDNDNDNDDNDDN







CASE MODEL 107 AND 117 COMPACT TRACTORS 25
BELTS, PULLEYS AND IDLERS (107)
(use S/N 9646801 and after)

REF, PART NO. DESCRIPTION REQ'D
1 C 15370 BELT - engine drivee e s e e c s cacveocovssocscns PN |
2 C 17413 BELT -rear clutCh o e« s e c s s saaseesvonsacccacsccncsns 1
3 NSS ARM - idler (used prior to S/N 9654190) (use C17873) + ¢ a s o 0 ¢ s« 1
3 C 17873 ARM - idler (used S/N 9654190 and after), v v v v v e v v e vsonoael
4 C 16714 BUSHING - idler Il s s e s s s s s s s s s s o s o s oo ooe P 1
5 C 17108 SLEEVE -idler arim . ccecesceccoesssansocsecesnscocscsecs 1
8 26- 636 BOLT - 3/8"x2-1/4"NChéeX ¢« seeoevrescacccoccsrscssase 1
7 195- 525 WASHER - 8/8" . c e e evenvvcacncansnnn B e |
8 113- 219 BOLT - 3/8"X2"NCheX ¢ ceeevenesscsconsansas esesal
9 C 15178 SPRING - idler . ... ... e eese s s e e s eansancssasceasse 1
10 C 15545 BRACKET -~ spring attach e « e e e e e st s e s neensnsecasenne 1
11 195- 103 WASHER - spacer 5/16" « c c e s e v v o tesissssesesnsessed
12 C 16739 PULLEY ~ idler (seeitem 23). ¢ c e v ecv oo v neenvansns P |
13 192- 21 LOCKWASHER = 3/8" st ccveesesoncssscoscsasnss eeassl
14 129- 103 NUT - 3/8"NCheX «vesceesn “aceessscccosososessaanl
15 C 23535 PULLEY -~ clutchidler « v « e v s o ¢ o v o s I |
16 C 15310 PULLEY - transaxle drive e e cececece s aoese P |
17 C 15309 PULLEY - $ransaXxle e cececeascesonsacncasscossscsaos 1
18 126- 16 KEY - Woodruff #9. . c c e e s e e o s » D |
19 178- 858 SETSCREW - 5/16" x 5/16" NC socket head « « v e v v e e ve el
20 C 15109 PULLEY - engine and PTOdrive «+ccvcececen csesececee
21 T 25070 KEY - 1/4" SQUATE X 2" et soeascccessoncscocssscsccse 1
22 178- 858 SETSCREW - 5/16" x 3/8" NC socket head «:eeeevecccnasad
23 C 20465 PULLEY - idler, 1-1/2" wide flange (improved replacement

forC16739pulley)onooo.-o ............ D I |

Printed in U,S.A, June 1981







CASE MODEL 107 AND 117 COMPACT TRACTORS 27

BELTS, PULLEYS AND IDLERS (107)

{use before S/N 9646801}

REF, PART NO. DESCRIPTION REQ'D
1* C 13012 PULLEY -idler v e v e cocssosnnssmwsscsasossasanssovos .o 1
2« C 15528 ARM - idlers o s s e s s s s s s s s oo osoosesonsssaasssscas 1
3 C 15545 BRACKET - idler SPring « « s s s s o s o oo S
4* 113- 219 BOLT - 3/8" x2"NCheXeeosooconeans I |
5* 192- 21 LOCKWASHER - 3/8" c v ecvervone e e cecasssenecnn eeo 1
6% 129- 103 NUT - 3/8"NCheXceeovasooonaoons cecoesvesssese s 1
7* C 15178 SPRING - idlere ¢« e s e o6 0 s e n» R |
g* C 15527 SPACER - idler QM o « « s e o e s 0 s s o s o s oo O |
9* 195~ 104 WASHER = 3/8" v +vvecsensanssasansssoanssosscacs 2
10* 113- 120 BOLT - 5/16" x 1-3/4" NC hex « ¢« « v ¢ s v« T |
11* 129- 102 NUT - 5/16" NCheXx «cavoceccasccesns evesecssessssse 3
12* 192- 20 LOCKWASHER - 5/16" «vceovvvoes teeessecssssacscnee 3
13 195- 521 WASHER - 5/16" «veecesen teesensescsnscssnssesss 3
14 C 15109 PULLEY - engine drive e « c o s o s e s s 0 o s cecesacenseacss 2
15 T 25070 KEY - 1/4" X 2" SQUATE o s s o e o s v e o sacssn B |
16 83~ 54 SETSCREW - 5/16" x1/4" socket head «ceeevvesssece.- . 2
17 C 15370 BELT = ATiVE o+ v o v s sossensessonssssnsssssscseses
18 C 15753 BELT - ClUECH + o e s s cosoonsaassoasscssnsasonaansss 1l
19 C 15309 PULLEY - transaXlé « o o s s o e s s s e s 0200« B |
20  126- 16 KEY - Woodruff #9 ¢« c e c e s o c o v e O |
21 83- 56 SETSCREW - 5/16" x 3/8" socket head «ecocecaceconccnn 1
22 C 15252 KEEPER - PTODElf o c v v ecsseasaccveascnacasasc ceeevs 2
23 113- 102 BOLT - 5/16" x 3/4" NC hex «..... et sesseeneean ver 2
24 C 15552 BELT - PTO .2 c oo cccsee cessernseescua cesssenee I {
25 C 15310 PULLEY - transaxle drive « o = v ¢ a o o =& cecocnessassacere 1
26 C 13012 PULLEY -clutchidler ...+ csc o onsrsoecosacan cessesse 1
27T C 16767 KIT - modification (used prior to S/N 9646800) +«.... . R |
28 C 16717 BRACKET - idler e « o s co e e essssosoasnssscssssocs 1
29 113- 158 BOLT - 5/16" x 3-1/4" NC hex, grade 8« ccocvcescncess 1
30 C 18752 WASHER - Special o cetsseaasesssssososssssssses 2
31 131- 196 LOCKNUT - 5/18" NCheX « e oo vosesenasacscnn PR |
32 C 18714 BUSHING - DIONZe « e o« o s oo s » e s e S |
33 C 16712 SLEEVE - inner. .. cecooscoe-- ceeccaavecaana eea 1
3 C 16739 PULLEY - idler (see item 47)« - - - « R REE .1
35 C 15545 BRACKET-Spring.............................1
36 113- 219 BOLT -3/8"xX2"NChex +cesecsccacsn P |
37 192- 21 LOCKWASHER - 3/8" ¢ v et e snescasscsanssscocne e 1
38 195- 103 WASHER - 5/16" « oo eneocss s eseecccss s e v anann 5
39 129- 103 NUT - 3/8"NCheXssovooosssosonssoasssasccvncel
40 C 16201 PIN - clevis 5/16'" x 3-3/16" (see page 49) s+« esece-veeel
41 132~ 46 PIN - COtter oo e s ecoases ceececssesaseenseve s 1
42 C 16465 STRIP-short «cccceceacnsse cesccessnssssssesan 2
43 C 16466 STRIP - 10N . vceovvecosonrocscesansae R oo 1
4 193- 91 LOCKWASHER - 3/16" internale « s e s s s e s e o ssoocacss . 1
45 129- 14 NUT ~ 5 X440 NC heX e eeeceascccecscscscsnssssess 10
46 195- 13 WASHER - 3/16". c v e veassoncsasssscssssnsnsess
47 C 20465 PULLEY - idler, 1-1/2" wide flange (improved replacement
for C 16739 pulley) s » e o s oo v s s o v e ceeenan s PR |
C 16638 DECAL-startingcaution.........................1

*Parts not used if Tractor has C 16767 modification kit installed.

Printed in U.S.A. June 1981




R




CASE MODEL 107 AND 117 COMPACT TRACTORS 29
BELTS, PULLEYS AND IDLER (117)
{use before S/N 9646801)
REF, PART NO. DESCRIPTION REQ'D
1* C 15177 PULLEY -idler « o eoeenvecocnssn ce s e s enenn P |
2*  C 15176 ARM -idler « v o e v s v e e es. v e s e s eeensssana c et e aacea 1
3 C 15545 BRACKET - idler Springe « « c s e s e s s o s o 00 ov o .o crecan 1
4 113- 219 BOLT ~ 3/8" x 2" NC heX, ZP v v v v u... Crreeeeaeaa ceenl
5 192- 21 LOCKWASHER - 3/8"ZP ... .... s s e s s annan PP |
6 129- 103 NUT - 3/8' NC hex, ZP ..... e s s ecsnssanan sececanecns 1
7 C 15178 SPRING ~ idler . . oo .. P O .1
8* C 15527 SPACER - idler Arm .. oo oo eee oo es S seeestrranean eesl
9%  195- 104 WASHER - 3/8" plain. e voeus.. cs s e e st eananna veeseae?
10* 113- 120 BOLT - 5/16" x1-3/4" NCHeX v v v euvonnoeonas seeracesee 1
11 129- 102 NUT - 5/16" NChex, ZP «veveevcncoceann Seseseenana 3
12 192- 20 LOCKWASHER = 5/16" ZP ¢ et v v veeeasn e ser e es e e .3
13 195- 521 WASHER = 5/16" ZP 4 eeenvoncean s st e e cebs o aan eee 3
14 C 15109 PULLEY - engine drive «..e... es e s ensneana reeeanal
15 T 25070 KEY - 1/4" X 2" SQUATE « s s s svosocencncean I |
16  83- 54 SCREW - set 5/16" x1/4" Socket Nead e e vveveevesoncensel
17 C 17251 BELT - engine drive .+ .eeeveuen cretetecnnnans I |
18 C 15552 BELT - PTOGrive «eoee e cesessecsseenas S |
19 C 15252 FINGER - PTODEIL ¢ v e v v v v tecovenccns seeseacsssena .« 2
20 113- 102 BOLT - 5/16" x3/4" NCheX, ZP e e v veeeeronnnonnnsa ceeeal
*Refer to pages 30and 31 . Parts indicated are not used if tractor
has C 16763 modification kit installed.
BRAKE ASSEMBLY (117)
{use before S/N 9646801}

1 C 15106 DRUM - brake. « « « to e o ow cee s eacreseaa ceeensanaenn 1
2 126- 16 KEY - Woodruff #9. « « v o v o s 6o s asnoeea e s s e s eeracaan «1
3 83- 46 SCREW - set 1/4" x 3/8" NC, sockethead «....000... oo
4 C 15127 BAND - brake assembly + « e« o . e st eeecacrenen ceeeeanl
5 113~ 102 BOLT - 5/16" X 3/4" NC heX vevaeesnesan. et 6
6 192- 20 LOCKWASHER - 5/16" c « v e e eonnonese e e s et s e e s « 5
7 129- 102 NUT - 5/16" NCheX v evevncennan e neaeeeaeea ... 10
8 C 15130 BRACKET - reinforcement « « o o « « s s e s eseses s cessanl
9 C 15132 BRACKET - friction control « e eeeeveeeeoe sresrsaseanal
10 113- 1 SCREW - 1/4"x1/2"NChexhead, ZP ¢ e e« v o v eennnnean .2
11 192- 19 LOCKWASHER - 1/4" ZP v v s v e ensw es s s ecteasena csseel
12 129- 101 NUT -1/4" NChexX, ZP evoevevacocenonnnnnens Ceeeaa2
13 C 11942 SPRING - brake. « « « o ¢ o » S s es e s s ercsaona F e |
14 129- 145 NUT - jam lock, 1/2" NChex voeeveoanen. cectecrarosaa 1
15 C 15169 ROD -brake e so... ce s s erare s an ceee s usecaaa |
16 132- 46 PIN - cotter 1/8" X 3/4" « o v v vvenen. T |
17  195- 521 WASHER - 5/16" ZP +..... cressssaennsas D |
18 C 15131 ROD - exXtension + « e s oeesecsccenneeea S .1
19 C 15260 BUTTON - nylon friction «..sse... e aseses s s n ereel
20 C 15173 PEDAL - Drak€ « ¢ o « e enoveeee s e s s et casnaas cesesal
21 C 15156 BRACKET - saddle. + v 0o .. P es e st es s aaas csesecessel
22 138- 92 PIN - roll 3/16" X 3/4" e ¢ vttt evvnnes crseseetearonan .1
23 C 15637 BRACKET - brake 10cK. « « v v o v« » Seeceesanasaanaa ceael
24 131~ 176 NUT - 10ck 5/16"" NC heX v vveveeecenncnonnn ceeseasal
25 C 15643 LEVER - brake IocK «.voveeeeesnnsons teeesescesasena 1
26 C 15644 KNOB -brake lever « v oo v v v vewa. cerecessacacniaas eeal
27 132- 26 PIN - cotter 3/32" X 3/4" ¢ e v vie et enenannannsa creseeed
28 195- 518 WASHER - 1/4" ZP 4 it ivneeeeesanoanans D 4
29 C 15498 PAD -footrest RRH. ..covevnnnnnn ceees sttt annns 1
30 C 15499 PAD - footrest LH., ......... cesrececsssensssan R
31  195- 541 WASHER = 5/8" ZP . i .t ivveeencanannsnnnnans cessaal
32 132- 48 PIN - cotter 1/8" X 1Me i e e eeeecnaeneecesanna ceeesal

Printed in U,S.A,

June 1981




30




CASE MODEL 107 AND 117 COMPACT TRACTORS 31

C-16763 MODIFICATION KIT (117) (USED PRIOR TO S/N 9646800)

REF,. PART NO, DESCRIPTION REQ'D
1 C 16713 BRACKET - idler «ceceecoennn Ceteeeeraaan ceeeeaaa]
2 113- 158 BOLT - 5/16" x 3-1/4" NC hex,grade 8 +ccaeeceeccca... .1
3 C 16752 WASHER - special + ¢+ v s e e v st v e e "4 e 0 e b ean e sas .« 2
4 131- 176 LOCKNUT - 5/16" NC hex <+« «« - e e e s e s e cs e mance s IR |
5 C 16714 BUSHING =~ DYONZE « + o ¢ oo 2660 0¢soassesoeces I |
6 C 16712 SLEEVE- INNEY ¢ ¢ » « ¢ 5 ¢ 0 s 0o s s s a s s s o s00aa s e e 00 enccen 1
7 C 16739 PULLEY ~idler e« o ¢ o o6 e ecansosnoonecsese L S 1
8 C 15545 BRACKET - Spring s «=+essso00eseeas c st s e s cssn e el
9 113- 219 BOLT - 3/8"X2"NCheEX - svvceesccsncansanencns ceveena]
10 192- 21 LOCKWASHER =~ 3/8"c s ceaovesetasccnconasenns ¢t oo 1
11 195- 103 WASHER = 5/16" =« e v e e e vevnnennnns el 5
12 129- 103 NUT -=3/8"NChex taceesesesesnsaaan B 1
13 C 17251 BELT - drive « c s c e e e esoese P e s s e s s e e e ase e as e ve ]
14 C 16201 PIN - clevis 5/16" x 3-3/16" (see page49) =+ =+ o+ o« o RIS |
15 132~ 46 PIN - cotter « o « « « « S et s s e aem s s e en s eaa I |
16 C 16466 STRIP-10ng e+ e*ccsescscasossssnoe taa st sreacnsen 1
17 C 16465 STRIP = ShOTt « s s s ¢ s s casssecsascesn ¢ s s e s e ecsee e e 1
18 193~ 91 LOCKWASHER - 3/16" internal « « o s s es e s esesnsenn sree]
19 129- 14 NUT -5 X40NC heX o ¢ s« o e oo 00neoannsassacans ser e 10
20 195- 13 WASHER - 3/16" ¢+ o s e s v s o vncecnsoans s s e s s seseans s 3

Printed in U,S.A. June 1981







REF, PART NO,
1 C 15511
2 C 17412
3 C 16739
4 113- 219
5 C 17164
6 195- 104
7 131- 178
8 c 17213
9 C 17204
10 195~ 525
11 C 13012
12 C 17207
13 C 17203
14 C 15178
15 C 15545
16 C 17866
17 113- 102
18 C 16752
19 18%2- 20
20 129- 102
21 C 17214
22 C 15109
23 C 15156
24 T 25070
25 178- 858
REF, PART NO,
1 C 15106
2 126- 16
3 178~ 858
4 C 15127
5 113- 102
6 192- 20
7 129- 102
8 C 16883
9 L 32763
10 132- 26
11 131- 176
12 C 16885
13 C 17211
14 C 15156
15 138- 92
16 C 17410
17 C 15637
18 131- 176
19 C 15643
20 C 15644
21 132- 26
22 195- 518
23 195- 52t
24 C 15498
25 C 15499
26 195- 541
27 132- 48

Printed in U,S.A.

CASE MODEL 107 AND 117 COMPACT TRACTORS 33
BELTS, PULLEYS AND IDLERS (117)

(use S/N 9646801 and after)

DESCRIPTION REQ'D
PULLEY - transmission 4 " @ 8 0 6 0 O S e s B s P s N e - s e 1
BELT -drive *******scecvrsecscnccccscccsccccsncae 1
PULLEY-idler,flat ..... R I I I |
BOLT-3/8"x2"NChex ....... tecreesccccnsssncse |
KEEPER -belt =-****secesescesssncocsnss e s a s 2
WASHER_3/8n..o..oooooooooo-. ................ 16
LOCKNUT-3/8"NChex"""”"" ............... 4
PULLEY -idler****csce=«- I R I R R I R |
BUSHING-idlerpulley ............ R I I |
WASHER—?»/B"'""”""' ..................... 5
PULLEY-idIer,flat © e 6 6 0 0 5% e e s e n s eseeeseeste s 1
ARM - clutchidler * »«*****s*sceevesnncsoncstonene 1
BEARING - sleeve **=* s s cesoconen R I R |
SPRING_idleroooooa oooooooooooooooooooo o..oooool
BRACKET-spring, jdler® * ¢ ***®*ser s e cscacsansrannne 1
KEEPER -belt *cc¢svtsssseccscccccscsccscrsvssse {
BOLT~5/16"X3/4"NCh€‘X" R I I I I |
WASHER—s/lﬁ" I I R R I RS B AN B R R . -1
LOCKWASHER-E)/IG""""""" ................ 1
NUT-5/16"NChex°""°°‘°""°'°"""”"""1
PULLEY-engine,drive ..... R R R A |
PULLEY-engine, PTOdrive* ******ccc*== R I |
BRACKET -saddle**"®*****sssrecrcosscenscsssocone 1
KEY-1/4"Squarex2"long R N R R R |
SETSCREW - 5/16" x 3/8" NC socket head ************** 2

BRAKE ASSEMBLY (117)

{use S/N 9646801 and after)

DESCRIPTION REQ'D
DRUM -brake , . . v vevceacesss ctestanrcscecscsersnsns 1
KEY~Woodruff #9 . . ..o v e o v a v t e s e s e saanacs s e 1
SETSCREW - 5/16" x 3/8" NC hex S0cKeéts s e e co v e v o eaness 2
BAND - brake assembly ...... s asersserssesenne I |
BOLT - 5/16"x3/4'" NChex ....... s acesessseencanas 6
LOCKWASHER - 5/16", . . . . voiv i ennnn csecssssenesas D
NUT - 5/16" NC hex . .... s esesesesss e asecseess D
ROD -brake .,..voecveeenes ceseevcceancas P |
SPRING - brake return . ........ csssassscssnsesnes . 1
PIN - cotter 3/32" X 3/4". v v vveevenan P |
LOCKNUT-5/15"NCheX.......... oooooo 000.0.00001
SPRING - brake .. .ovecasas et reressesennanns R |
PEDAL ASSEMBLY - brake v e voeoeneeveccecssssassss 1
BRACKET - saddle..... c e e s s s asse e uen seoeeenensose 2
PIN-roll ,.....00000n satescsunsasens e R |
LOCK - clutchand brake . . e e v e e e cececesroncas R |
LATCH -brake ., .,..0000avceecee csesesasacsersaas . 1
LOCKNUT - 5/16" NCheX v v vevesasnosnnrs sessee e 1
LEVER - brakelatch ....... D |
KNOB - brake latch ,............ T |
PIN - cotter 3/32" x3/4" . v v vt v e veenonns ceecerensea 2
WASHER - 1,4" .. ...... cessesaasnneon cernacesrss 2
WASHER - 5/16". . . ..vvunnnn S s ecasasscess crasees 2
PAD - footrest R. H. short . . ......... P |
PAD -footrest I, H, long . . . e v o v eaneesncronccsssaans 1
WASHER - 5/8" , [ ... c0uun. ceesssccesnnacssasass 2
PIN - cotter 1/8" x1" , . ....... P

June 1981




34




EF, PART NO,

C 15106
126- 16
83- 46
C 15321
113~ 102
192- 20
129- 102
C 15130
C 15636
132- 46
195- 521
C 15312
C 15173
C 15156
138- 92
C 15637
131- 176
C 15638
C 15644
132- 26
195- 518
C 15314
C 15319
C 13012
C 15554
132- 26
113- 219
195- 104
192- 21
129- 103
C 15324
113- 103
15310
15551
30881
33531
15178
15545
15498
15499

541

48

aQQQEpP O

195-
132-

Printed in U.S.A.

BRAKE ASSEMBLY (107)

{use before S/N 9646801}

DESCRIPTION
DRUM - brake

KEY - Woodruff #9 « ¢ ¢« s o v s 0 0 0 0 s

SCREW - set 1/4" x 3/8" socket head

BAND - brake assembly - » -

BOLT - 5/16" x 3/4" NC hex, ZP ..

LOCKWASHER - 5/16" ZP . » - .
NUT - 5/16" NC hex, ZP - .
BRACKET - reinforcement .
ROD - brake, rear «+..«...
PIN - cotter 1/8'" x3/4". .
WASHER - 5/16" ZP . .
ROD - brake, front - - .
PEDAL - brake
BRACKET - saddle - - -
PIN - roll 3/16" x 3/4"
BRACKET - brake lock
NUT - lock 5/16" NC hex, ZP
LEVER - brake lock +« -
KNOB - brake lever -
PIN - cotter 3/32" x 3/4" ZP
WASHER - 1/4" ZP v e v v a v«
ROD - brake pivot assembly -
ARM - idler pulley =« +« .
PULLEY -idler « « s s e s s
ARM - idler s ¢ s s s « s ¢ » = &
PIN - cotter 3/32" x 3/4" « -+
BOLT - 3/8" x 2" NC hex, ZP - -
WASHER = 3/8" ZP e« s v vcene
LOCKWASHER - 3/8" ZP « s+ » «
NUT - 3/8" NC hex ZP -«
BRACKET - transaxie pulley s « «
BOLT - 5/16" x 1" NC hex, ZP -
PULLEY - transaxle driven -« .
BEARING - needles» ¢« « s o - .

s &« o ¥ & 0

e o s a2 & »

s s e e+ e

*® 2 6 & & & v o

..

- o &

e ¥ * » & 3 & s e ®» w w8 s o

WASHER =~ SPacer e« e « ¢« o v 0 s s »
RING - retaining « ¢« « = + < & e
SPRING - idler arme. . ««cs s oo
BRACKET - idler spring - .« ..
PAD - footrest R.H, o« ¢ v enuee
PAD - foot rest LLH, « ¢ ¢ e s 0 o «
WASHER - 5/8" ZP e e v e eenns
PIN - cotter 1/8" x1" ¢ e oo e e

P a2 e e & & & & 0 .

& % ¢ » ® » ¢ 3 s e ¥ s b @

« 2 & 8 e e a2 & v

e s 0 ¢ v 0

CASE MODEL 107 AND 117 COMPACT TRACTORS

L I A
» s o uaa o

« o 86 o0 5 0w

“ e v e e 0 e

@« o 5 a8 o s a s
> e ® v e e e
e o 5 8 s & a8 »
¢ o 0 0 0 0 s a e
e ¢ o s 0 s 0 0 0
» ® o a o 0 8 2
e e 8 o8 40 0
LN A
«a a0 o s e s o
L R A A )
s s 5 0 4% 0 0 e
®« ® o ¢ 0 v o
ooooooooo
o 8 0 00 s
* o & o 28 0 a s
* s 0 e s s 0 0
» &« o o a s @

* 6 0 o e 0 0 00
® » 0 80 ¢ 0 0
® ° o 2000 0
« » o @ o & o a
* & @ s s s aa
¢ o &« » s ® ® e
o2 s e 0 0 s
* e % 6 0 00 0
® e s 9 a0 s 0 =
¢ & o s 2 0 a e
*« 8 6 0 40 e 0
» a8 a3 5 = a

* s e 40 s e s e
e« o 0 0 s 8 s 0
a « 2 » ¢ & 0w e
e e 8 0 0 2 s s .
¢ o o s 8 a a

e« 6 &6 5 0 0 0 00
“ a5 e e o
D
e s 5 8 s a5 s

¢ % & 8 & & & & ¥ B B 2 8 * =

* @ & o s a2 » & ¢ » s ¥ s

e .

.

o
8

® e s 0w o
e s e 0 e
. 4 0 0 00
e e 8 v 0 0
* o 0o 0 00
* » 0 0 e
® e o 8 00
“« « 8 o 0
*“ e e 0 s 0
« o a8 oo
* e 0o 0 s
e ¢ s o v
" e 2 0 0 0
. a o v o
* s s 2 0 .
® a @ a0 o
» % o 0 o0
e s s e s .
> e e 0 s
* e e o s @
“« s o a8
® s s 2 2 .
¢ a a4 o2 aa
e« 0o 0 o 0 00
® ® a5 o 8
* 2 e 0 ¢ 00
« o 2 o » » .
® o @ o s s 0
® ¢« o o 0 00
e ® 8 0 a0
.......
o o 8 e 0
a s s e s a
® v 0 o s s e
a e 0 8 » a0
= ® o ®» o a2 »
« e s v s s
* & 5 o o 0
* o0 0 0t
®« ® o 8 o ¢ @
* e s 0 s s n
a a a0 ¢ aan

June 1981

35

s + 8 ¢ o+ a s » o

DO DD #= = b et b=t ) DN 5 M bt b b DD = b bl b D) DD R et e DO W GO W




36




REF, PART NO,
1 C 151086
2 126- 16
3 1'78- 858
4 C 15321
5 113- 102
6 192- 20
7 129- 102
8 C 16958
9 C 156312
10 L 32763
11 132- 26
12 195- 521
13  131- 176
14 C 15173
15 C 15156
16 138- 92
17 C 15637
18 131- 176
19 C 15638
20 C 15644
21  132- 26
22 195- 518
23 C 17072
24 C 17071
25 C 17164
26 C 23535
27 113- 219
28 195- 525
29  192- 21
30 129- 103
31 C 15324
32 113- 103
33 C 15310
34 C 15551
35 A 30881
36 A 33531
37 C 15178
38 C 15498
39 C 15499
40 195- 541
41 132~ 48

Printed in U.S.A,

CASE MODEL 107 AND 117 COMPACT TRACTORS

CLUTCH AND BRAKE ASSEMBLY (107)

{use S/N 9646801 and after)

DESCRIPTION
DRUM - brake

BAND-bI’ake......
BOLT - 5/16" x 3/4" NC hexe+ « « «
LOCKWASHER - 5/16"
NUT - 5/16"NC heX ¢eecosoee
ROD - brake, rear -
ROD - brake, front . ...
SPRING - brake returne « o o ¢ o « »
PIN - cotter 3/32" x 3/4" .
WASHER - 5/16"
LOCKNUT - 5/16'" NC hex «seceo
PEDAL ASSEMBLY - brake « e« s«
BRACKET ~ saddle + « » «
PIN - roll 3/16" x 3/4"
LATCH - brake
LOCKNUT - 5/16" NC hex ««« s+
LEVER - brake latch s« e+ s e s s s s
KNOB - brake latch » ¢ « ¢ s s
PIN - cotter 3/32" x 3/4"
WASHER - 1/4"

oooooooo

s e 8 0 » 0 0

oooooooooo

LI I

oooooooo e o s 0

ooooooooo « o s .

CROSS SHAFT - clutch and brake ».

ARM - clutch idlere « s ¢ e e o as
KEEPER - belt
PULLEY - clutch idler » -
BOLT - 3/8" x 2" NC heX + s o s s »
WASHER ~ 3/8"+ « »
LOCKWASHER - 3/8" +vecaoses
NUT -3/8"NChexX eeeaonreons
BRACKET - pulley ...
BOLT - 5/16" x 1" NC heX e+« »
PULLEY - transaxle drive «« ..«
BEARING -~ needle « v s e e 6 s 0 0 o »
WASHER - spacer . .
RING - retaining « s o6 v s v coen
SPRING - clutch ...
PAD - foot rest R, H,, short « «««
PAD - foot rest L, H,, long « « » « «
WASHER - 5/8'". .
PIN - cotter 1/8" X 1" e oeeosse

ooooooooo

e ¢ » s v e e s

® ® ° 00 80 0 e

KEY-WOOdruff#Q ¢ ¢ 23 0006000060008 0aeae0
SETSCREW - 5/16" x 3/8'" NC socket head « .« ..

® & o 0 00 0000 o0

oooooooo

a o » 0 0 0

" s o s 880
o e
LR ] «® o

. s 00

. o 9

ooooo

oooooooo

® & % 0 0 020080 0

® o 8 ¢ 8 o o0 s e

LI IR R I B R R I T I TN Y Y A I )

* o o 0

ooooo

ooooo

June 1981

37

= e « 2 e =

.
" * 8 e e+ 8 ¢ s s e 2

¢« o @

. o

. 8 o

¢ e s s e




38




CASE MODEL 107 AND 117 COMPACT TRACTORS 39

HYDRAULIC TRANSMISSION AND CONTROLS (117)

REF, PART NO, DESCRIPTION REQ'D
1 C 15532 TRANSMISSION - hydraulic (includes items 2, 3,4,and 5) .....1
2 C 15546 GEAR - driVe o s s e s e s e sovseosnsscanassoneansenos 1
3 C 15584 SPACER ¢ ¢eveneeeenn Ce s ecsaaarenceneann ceenes 1
4 C 15585 RING ~ retaining « « v e « e o e o 0o o ose- O |
5 126- 109 KEY - Woodruff #3....... . |
6 C 15511 PULLEY - transSmiSsiOn + e s e c e c v o c oo esoooosnsossnsasl
i 195- 2012 WASHER - 5/16" plain . . . . . et ces s aeeane c e etes e 1
8 192- 19 LOCKWASHER - 1/4". c v s e e e nsesasesessssossasnssnsl
9 113- 2 BOLT -1/4"x5/8"NCheX, ZP vt eeanocnnscancococnnn 1
10 C 15155 FAN - transmission. e« . e oo oo oo t e e s ees s e s resesansesd
11 113- 241 BOLT - 3/8"x3"NChex, ZP + c e vt e eaecraannn fee s e 4
12 192- 21 LOCKWASHER - 3/8" ZP . e o v v e e v e e nvna c i e rac e 6
13 C 15534 GASKET ~ tranSmiSSiOn « « e e « e s e s e o s o vnonosaocoensans 1
14 C 15253 TANK - SUPEZE 4 s s a s a e o e sossnsavnoseosssssosaonssoasesl
15 C 15549 CAP - tanK . e e v s eovoessosenoasvosesoasnavennsnanaal
16 C 15256 HOSE - tank to transSmiSSiOn « v o ¢ « v e o o s e ceaneeorocacan 1
17 214- 251 CLAMP -~ hOS€ + e veveoeaancens Cetsce e as el
18 C 15550 PLATE - mounting ..... O |
19 113- 102 BOLT - 5/16" x 3/4" NC hex ZP. b et e et 1
20 192- 20 LOCKWASHER—5/16"ZP... ........ B |
21 129- 102 NUT - 5/16" NC hex, ZPe « « ¢ e v e o s ossoansn s e ee e G |
22 C 15597 SCREEN ....00... s s e e e c i et e 1
23 138~ 51 PIN-roll1/8"x3/8" ....... s e a e e e S |
24 C 14900 SCREW -~ #10x 3/8" selftap. .. ..... c s ec et s e 4
25 C 15122 ROD - speed control «........ cesesassacseineseassel
26 A 37247 KNOB -~ speed cOntrol e e eaeeceecossnsosrsssansansnsl
27 C 15533 SPRING..... C e eeassacscsssasannae cesssencavecal
28 C 12093 BUSHING - fliplock. e ¢ c et e s s s e v e ue cseesessessacas 1
29 C 15536 CABLE - speed control ..... ceses e csssesensssl
30 129- 162 NUT - 5/16" NF heX, Jam « e e s e o s e eeessoanasrsascasassd
31 C 15535 WIRE - speed control cables « v « v v o v e v e acnoescoasansanasl
32 C 15124 BRACKET - hydraulic control « « . . .. O |
33 C 15420 LEVER - speed control «...ccoueecass B |
3¢ C 15537 SWIVEL - WiT€ s s e e v v o v 00 aaans ceseenssnensseasesns 2
35 C 15538 WASHER - swivel ¢ o 0. n ... e ee s aseseee et ansanaen 2
36 169- 133 SCREW - #8 x 3/8" fillister head « « « = ¢ + ¢ o o s o« sreececasea 2
37 C 15126 PANEL - friction «....... ceeacasasassesansenaancal
38 113- 206 BOLT - 3/8"x3/4"NChex,ZP +veecrevsnncansocssensl
39 195- 525 LOCKWASHER - 3/8" ZP .+ vc... c e s ecesscenesemanaans 1
40 129- 103 NUT - 3/8"'NCheX, ZP v e ivevnacansnosacccsasancsns
41  83- 51 SCREW-set1/4“x3/8“NC sockethead....... ceeesees 2

Printed in U.S.A. June 1981







CASE MODEL 107 AND 117 COMPACT TRACTORS 41

HYDRAULIC TRANSMISSION AND CONTROLS (117)
{use S/N 9646801 and after)

REF, DESCRIPTION REQ'D
1 NSS TRANSMISSION - hydraulic {early production) order items
40,41,42and 43, .. ... it e s e a e e 1
2 C 15546 GEAR - drive . e vt s vt vt conenossosasnoveeonnesnensl
3 C 15584 SPACER -t ottt ereneccessasnsssnsnssnsnsacnannsal
4 C 15585 RING - retaining + +seeecevoeecscovesoscaceneasaneasl
5 126- 109 KEY - Woodruff #3 . ¢ v v st s v v eevertonsocoencenaconss 3
6 C 15511 PULLEY - transmiSSion + e e e v o s s s e s s vavocoscaonnses 1
7 195- 2012 WASHER = 1/4" 4 oo o eotnnnssnccsnoenosncanneonansl
8 192- 19 LOCKWASHER = 1/4" 4 sttt tesseesesennnconsnsesenal
9 113- 2 BOLT -1/4" X5/8"NChEX ¢ seveecresnnnassenonnoenesl
10 C 15155 FAN - transmission e+ e eeooeesoeotccscnssonsnsonsasl
11 113- 241 BOLT - 3/8" X3"NC heXe e e cenvsacecosonoonnsoencnnsd
12 192- 21 LOCKWASHER - 3/8" ¢4 et vevsvenosnsnnsesasannssneed
13 138- 51 PIN - roll 1/8" X 3/8" st st e vosvvesossnesennsnneneesl
14 C 15534 GASKET - tranSmiSSiON e s+ « « s s s o s s e e novsosoasnsencsl
15 A 62549 SEAL - "O" ring, transmission « « « v v v e e v v et nran e 1
16 C 15253 TANK -~ surge (early production) « + « s v« c v o evseveveeceensl
17 C 15549 CAP -tankK .« ce o v evessossonunssnssocscasononnnsoansl
18 C 17408 HOSE - transmission to tank (early productlon) e |
19 214- 251 CLAMP - hose(early production) s « « - v v oo e v v e enneossnee 2
20 C 15550 PLATE - mounting, tank (early production)s « « v v o oo enweeas 1
21 113- 102 BOLT - 5/16" x 3/4" NC hex(early production)s « « « « o o o o e o v s 1
22 192- 20 LOCKWASHER - 5/16"(early production)s « « « e v e o oo eeveaas 1l
23  129- 102 NUT - 5/16'" NC hex (early production) + « « e v e e s o s s venoeas 1
24 C 15597 SCREEN ...ttt ssvoessosscesaosanenensnnnsnsnnasl
25 C 14900 SCREW - #10 x 3/8" NC hex self-tappinge « « c o e e s 0o s evuveos 4
26 178- 858 SETSCREW = 5/16" X 3/8" NCu s v v ssvesenenecsnncaasanl
27T C 19624 LEVER - speed CONtrol v v veveoceenoeeoooenonnnoonasl
28 A 37247 KNOB ~ speed cOntrol v oo e vaevceenoenecareccnenasasl
28 C 12093 BUSHING - fliplock + v e v e vnvavensasnosecsasasennesl
30 C 11942 SPRING - cONTOl 16VEr 4 v e c ot v v e ssoncssasanoseconssal
31 131- 165 LOCKNUT - 1/2" NC heX ¢ v e e s s o eaversonncnaanansansl
32 C 17234 LEVER - cam CONtrol .« .. v e o v vt vnvsvncnvsoonsvenseesl
33 195- 521 WASHER - 5/16" & vt eeuenesnnnseansannsensenasena3
34 132- 26 PIN - cotter 3/32" X 3/4" ¢ i i it i i e ieensenonasonssnns 2
35 C 17229 LEVER - {ransSmission control « s e oo v eeeeseossccoascesl
36 129- 103 NUT = 3/8"  NCHEX ¢ e oo vevnneranoeesnennneonnnnesl
37 C 23514 BUSHING =~ CAIM 44 v o veoseenooascssnasssnsasansennsl
38 C 17231 GUIDE - neutral « .. .veveesononscennsnannosonnanocesl
39 131~ 178 LOCKNUT - 3/8"NC HEX v v conseoeronnsessonsconnens 2
40 C 18207 TRANSMISSION - hydraulic (late production)
' includes items 2,3,4and 5 « «+ v+ s vt s enneoncsvannael
41 214~ 4 CLAMP - hose(lateproductmn) D T |
42 C 18209 TANK - surge (late production) s+« « s ee oo s o seeeceeeseecasl
43 C 18210 SEAL-Oiltank(lateproductlon) "00'0"0000'0000000001
44 C 18233 KIT - input shaft and bearing v « o « c e e v e nvenrereessanesesl

Printed in U,S,A, June 1981




42




CASE MODEL 107 AND 117 COMPACT TRACTORS

DIFFERENTIAL AND FINAL DRIVE (117)

REF,. PART NO. DESCRIPTION REQ'D
1 C 15788 PINION ~ bevels o s s « e 0 0 s 2 oo« s e s e s e et s et
2 C 15808 GEAR - bevel * o+ e* v e s s aseeaseassssoncnssscanas .
3 C 11173 PIN - drive « « « « = « R R s e s e ae s e
4 C 11174 BIOCK - drive * * c s e s e s e eccosssssscsacsssssasansas
5 C 15812 CARRIER - differential » = s v e s e vasnssetcacrescscnns
6 C 15811 CARRIER - differential » « s s s s eoeoeecas et s e e e
7 Cc 11172 GEAR -ring ++r e s eeeseseccancsssoassanseaonssons
8 C 15786 AXLE « I, H, ¢ ¢ ctcenamensosesocsnsreosssssscoccsesa
9 C 15787 AXILE-R. H, cvrcvoecceecnnenn Gt e eco s s s annnas
10 F 19633 BEARING -thrust *+ »«ccee e s o sevosana s s tmcaso s
11 C 11178 WASHER ~thIrUuSt © « » ¢ » ¢ e s 6 e e e v oo onssossasoacsssan
12 C 11222 RING-retaining L L T T T O,
13 113. 15 BOLT-1/4"x2-1/4"NChex'“'“'"” s e e ee s ecea
14 992 4 LOCKWASHER-1/4"""""""" ..... D R )
15 C 15813 HOUSING - differential * * * * * * % s 0 s e asseeeseacsocsosss
16 C 16005 BEARING -needle # ¢ ¢+« + % o asesesonsosaasocsanse
17 C 16006 BEARING -~needle * * **«*cs e s s e nsousecsons v e e s
18 C 15814 COVER - differential housing * =+« <<+ -+ R EARRR
BEARING -~ needle (see Ref, 16) **+ s cseeetcccscnnn
19 C 16007 BEARING -needle * » «*** >+ s 20t esessesacscncasans
20 C 15803 HOUSING AND BUSHING ASSEMBLY - L, H,* s -+ s cceesn
21 C 15807 BUSHING ¢ ¢ ¢ ¢ ¢ 2o ocsoecsceecenca c e e e mneaaaas
22 C 15804 HOUSING AND BUSHING ASSEMBLY - R, Ho s ¢ o= c o eces
BUSHING-(seeRef,ZI)----°-~--°---”'”-------
23 C 15815 SHAFT =brake s+« oo o 00 e eoensssesssscncsansossasaes
24 C 15816 GASKET - housing to cover »=* =+ ecncn. secseacccene
25 C 111938 GEAR-Outputt.oooooo-ooo-oo.ooaoocoo-oooooooo.
26 C 11187 GEAR - idler =+ = » +* s s as oo eassacassssccsansansssss
2" C 15802 SHAFT-Output ® 4 ¢ 6% e e e a0t s s st e s eaas s s e enens e
28 C 15801 SPACER » ¢ oo ¢ 8 06 0scecossssasaneessanansasossas
29 C 11205 WASHER « # ¢ 0 o 020 oo avncnocenseennnesnessaneanes
30 C 16009 WASHER ¢ » ¢ o 6 ¢ ¢ ¢ ¢ 06 o ¢ aasoncoosssnssacscsancsesssesoosa
31 C 11195 SEAL - Qile e e v o et o et evecsosaansnrsnsosnsssansosesssa
32 F 53650 PIN - dOWEl ¢ ¢ ¢ s s s o v emosasonsssasenssossnsnsnsoeasn .
33 187- 996 SCREW - 1/4" x 1" NC hex head, self-tapping * = ***= s+ 2o«
34 221- 1013 PLUG - oil filler and drain s+ s e+ocs e e ccrtsctncancns
35 C 15134 BOLT - "U" 5/16" ««« o= P et e st e st s erenaasan
36 192- 20 LOCKWASHER -~ 5/16" ZP s+ c e v s cssesocsnnscansassas
31 129- 102 NUT - 5/16" NC hex, ZP =+ =sssecsoccsosnosasnoasas

Printed in U,S,A. June 1981

casecoltingersoll.com

[y






REF, PART NO,
NSS
A

WLW=TJD U > W -

— -
[l =}

12

Printed in U.S.A.

138-

C
C
C
C
C

211-

C

113-
192~

aaoaaaoaooaaaaoaaraanann

32181
35012
98
15780
11163
15512
15782
11166
5
11167
15783
15784
15785
15786
15787
11178
15

19
11172
11173
11174
15788
15789
15790
217287
11187
15791
11181
15793
15794
11184
11185
15795
15796
15797
15798
15799
15800
11191

CASE MODEL 107 AND 117 COMPACT TRACTORS

TRANSMISSION AND FINAL DRIVE (107)

DESCRIPTION

LEVER AND HOUSING ASSEMBLY

RING - retaining
RING - quad
PIN-roll,,,.........
HOUSING - shift lever, ,....
KEEPER - shift lever
LEVER - shift

SPRING
BALL - steel

FORK - shifter
ROD - shifter

LEC T B I A A B )

ROD - shifter
AXLE - 1, H.
AXLE-R.H. .,.,...0.0..
WASHER - thrust . ....
BOLT - 1/4'" x 2-1/4" NC hex
LOCKWASHER - 1/4"
GEAR-ring ,,...........
PIN - drive , , ...
BLOCK -~ drive
PINION - bevel

oooooooo

oooooooo

BEARING
GEAR -idler , ., . .....,...
SHAFT - idler
STOP - shifter ,,,......
GASKET - housing to cover ., ...
GASKET - shift lever housing
GEAR - shifting _,..........
GEAR - shifting . , .,
GEAR - spur 26T
SPACER , ..., ..0uvnun.
GEAR - spur 22T
SPACER * @ o s o 0 0 . o
GEAR - spur 16T
SHAFT - input
GEAR - spur, input shaft . ,

® s e 0 o0 00

s 00 00 0 0

® s 00 00 0 0.

® ® 8% o8 00 00 e

ROD ASSEMBLY - shift (includes items 9, 10, 11, 12 and 56)

ROD ASSEMBLY - shift (includes items 9, 10, 11, 14 and 56)

.

.

LI I A ]

CEE R B B R A

L L R I N I I I )

4@ a2 4 50 008000000

¢ s E 4 e s 00 e e e

@ 8 8 40 s 0 e 00800000

® s o o0 0 0 00
= o 5000 00 40
oooooooooo
oooooooooooo
® ¢ ¢ o 0 00 0 0000 a

% 32 0 00800 008 08000

® ¢« 8 2 09 0080 06000
* * 09 o8 00 s

® & % 6 00 00 e s a0 e

PINION AND BUSHING ASSEMBLY - idler
SHAFT AND BEARING ASSEMBLY - shifter

LA R B L R Y T I NI I I I

. e e

LI

e o o

e 8 B 58 00 00 N e EP e e e

ooooooo

ooooo

oooooo

« 9 o8 0

® ® 22 00 0o

* e o a0

« s s 0000w

“« o o0 00

® ¢ @0 0 0 0

LR B O 2 O B L B B B I R R B IR I I N R I S N Y

" 8 40 60 0000

L

oooooooo

45

s e & » s & & e 9
s & e ¢ a e & & o

oooooo

June 1981

i e el el el el e e el e R N e R S e Sy Sy S e N N Y N I e el el




casecoltingersoll.com




TRANSMISSION AND FINAL DRIVE (CONT) (107)

REF. PART NO,
11205
15801
11193
15802
11195
15803
15804
15805
15806

412
53650
15807

1013
15808
11222
11538
16008
16005
14858
10450
15809
15810
11211
19633
15811
15812
15618
15134
69 192- 20
102

NS
-3
MOW&OOOOOOOOO
1

X4
w

(=]
—
QoA QErQQPaQn

Printed in U,S.A.

CASE MODEL 107 AND 117 COMPACT TRACTORS

DESCRIPTION

WASHER ¢+ s vacecencesa
SPACER ¢ :csccscnsovee
GEAR -output « s o s ee e
PINION Output e e s v e 0 0
SEAL -0Qil e ¢ v e e s v e 000

HOUSING AND BUSHING ASSEMBLY L.

-
.
.
-

e 2 & 0

e s & 8

e 9 s e &

s » e w ®

.
-
.
.
.

e o e s &

.
.
.
.
.

s o & 3 @

H.

-
.
.
-
.

-

.

.
-
.
a

e v e 8 e

(includes item 52

)
HOUSING AND BUSHING ASSEMBLY - R. H. (includes item 52)
COVER ASSEMBLY - (includes items 58 and 59}. «

HOUSING ASSEMBLY - {includes items 58 and 59)

SCREW - 1/4" x 3/4" socket head s+ oo esssess
PIN—dOWel R EEEEEEEEE

BUSHING + « « .

» 5 e ® 00 0000

PLUG - pipe, filler and drain
GEAR-beVelooootoooo-o
RING - retaining « + e ¢ ¢ o o o

RING - retaining - -
BEARING:+ » = » ¢ s »
BEARING: ¢ o s o s »
BEARING: « ¢ s 2 o «
SEAL - 0Cil s s s e e e s e s
SHAFT - reverse idler

SPACER - reverse idler
IDLER - reverse
BEARING - thrust « + « ¢ «
CARRIER - differential .
CARRIER - differential .
KNOB - shift lever «...
BOLT - "U" 5/16"

« e s
s o
LI A

.
»
. e s .
.
.
. o 80 0

.
.
.
.
.
3
-
.
.
.
-
.

LOCKWASHER - 5/16" ZP

NUT - 5/16" NC hex, ZP

casecoltingersoll.com

e e
e ®
- e
. »
- e
LY
» e
LR
. e
. e
. e
..
. e
.o
. o

.

e ¢ ® = 8 6 & & e & ¥ s B s = 2 ° e .

¢ 4 » 8 e 8 e » e 8 8 e o a2 e+ 2 & ¢

¢ o o 82 8 ® & & e & & ® _® a2 s e 3 ¢

.

4 e 8 8 6 ® 6 ¢ e s 6 ¥ & & e *t ¢ +

¢ 8 ® % & 8§ e & 5 & s & o v & a2 & s

¥ & € B 8 2 @ 8 & @ 9 & 3 a2 o 8 v &

4 & 3 e & & 2 8 e * s 8 " s 2 s s a

¢« @ 8 8 3 8 6 ® e & & v @3 8 o * s o &
4 & B3 ® & ® =3 * & * % O ¥ » & 2 ¢ & o

® ¢ & e 3 & e B e 0 » s e * s » s 0

® 8 & & 8 » & ® a2 s 2 s e ¥ & v ¢ &

e 2 e« ® & & 32 A & B & & 6 ®© 5 ¥ s »

* e & e ® 3 & e 0 LI s o * » . . ¢ 8

o & & e 3 6 8 ® 8 & * » e & o * ¢ 0 ¥

.

.

® & & e ® 8 3 % & ® e o & s e * 3 »

*« o s 0 000
L A
.. * 8 e
..... .-
® e s s s
> e85 20 0
s e s 0 0
® s 0 @ o0
®« 8 0 v e s
e 0 0 0 s
e 9 0 0 0
e s s 0 0 0
> a9 v s a0
L
s a s s ae
* o8 0 s 00
s e ¢ e 2 00
“« o &0 0 00
e o 2 a0 0 e
e o0 s e
* a8 0 s 00
* e 28 00 0
CRC R I IR

June 1981

8

..'.*-.{;N!—‘l—nr—d[\pn—l»dr—‘h—lv—tb-r—tt-‘i—lmm.hmmb-tr—lo-li—mr—'uHHU

o & ® 8 o @ ® a 8 ® 8 ¥ 8 ¢ 3 & 8 B s @ s ¢ * @2 o s 2 o s

€« o ¢ 5 & 8 ¥ & ¥ ® e & & e * ® 8 & 2 & s e+ s+ s 2 e+ ¥ *o @

47







CASE MODEL 107 AND 117 COMPACT TRACTORS 49

ATTACHMENT DRIVE
POWER TAKE OFF (PTO) ASSEMBLY IMPLEMENT LIFT

REF, PART NO. DESCRIPTION REQ'D
1 C 17037 HOUSING - PTO (use S/N 9646801 and after) « ¢ o e o e e oo cevecan 1
1 C 15136 HOUSING - PTO (use before S/N9646801). .. ....................... 1
2 C 15083 PULLEY - PTObottom «+» ¢ ¢ oo nacncescns N I 1
3 C 15086 PULLEY ASSEMBLY - PTOtOp ccscevececoncsasscncaos 1
4 C 10822 WASHER - plain e e e e e s ot e cncenrercsnnccecnnas ereea 1
5 A 70280 BEARING - PTQe¢ =« s = s » 1
6 C 15272 WASHER -bells s ¢ e 6 00 6 s s P e |
7 113- 206 BOLT - 3/8"x3/4" NChex, ZP e cesosevoeccacscnsscosss 1
8 192- 21 LOCKWASHER - 3/8"ZP et ncreccncasscarnnase. 1
9  195- 104 WASHER - 3/8'" plain, ZP « «cceveoncosocencnnoanases |
10 C 17035 PIN-pivot «:ccoeeoescreeene s eecesasseennsesrecne 1
11 132- 46 PIN - COtter 1/8" X 3/4"e v o st o noananesnscnsasonannans 2
12 C 15143 ROD - belt adjust front ¢ ¢ e et oo neesoncecacccancesens 1
13 C 15140 SLEEVE ««.... e |
14 C 15141 SPRING +«vtocececocccnnnns B
15 192- 21 WASHER ~ 3/8" plaine « « e e e v eovesososnscenasnconscns 1
16 129- 103 NUT - jam 3/8" NC heéX « e s s cceeeccosocosnssossosassosse

17 138- 92 PIN - roll 3/16" X 3/4" o e v eeeeeconcssansnsssanssasnal
18 C 15147 ROD - PTO rear (used prior to S/N 9654460) « « « « « « o« o RIS |
18 C 18048 ROD ~ PTO, rear (used S/N 9654460 and after)e « « ¢« « o oo o |
19 C 17313 LEVER - engaging (used S/N 9646801 to S/N 9654460)- « o+ s « = o &« 1
19 C 18062 LEVER - engaging (used S/N 9654460 and after) » « « v e v o e v o n 1
19 C 15207 LEVER - engaging (use before /N 9646801)......................... 1
20 132- 46 PIN - cotter 1/8" X 3/4"e e e s s s o s o sesssotacscavsonnan 1
21 C 15527 SPACER s esscresccnonnsoscsnncsansnnacnsnsenes ]
22 175- 415 SCREW ~ 5/16" x 1" truss head, ZP++cseoeececcceccennnal
23 192- 20 LOCKWASHER = 5/16" ZP e s+ = s « « - S I I I A 1
24 129- 102 NUT - 5/16" NC hex, ZP -« - creescevonectcncaancscnas -1
25 C 15552 BELT =~ PTO ¢ s e ensaocsnssnsenscanssssnanssssssss ]
26 C 15252 KEEPER - Delt e e o v oo e onanaes Cheerenscecarasecanea 2
27  113- 102 BOLT - 5/16" X 3/4" NCHEX + e vesceeoncnsanunanennns 2
28 195~ 521 WASHER -~ 5/16" ¢ ceeeveeroanancaccasconennsssonss 2
29 192- 20 LOCKWASHER = 5/16" o esoacasacssssacsaanoenaen 2
30 129- 102 NUT -5/16" NC heX veceerroenroncenoccsasnscsaneensos 2
31 113- 138 BOLT - 5/16” x 3-1/2” (early production). . ...........coviirvnnrnn.. 1
32 131- 176 NUT -lock 5/16” (early produetion) . ... ........ ... ... ... oL, 1

IMPLEMENT LIFT

1 C 17414 LEVER -implement lift ¢(117). ...... ..., 1
1 C 15164 LEVER - implement Lift (107) ¢ e e e vanenccocecns R |
2 C 15159 ROD -push ¢4 cesssasesenenn teecissscencssons 1
3 C 15157 BUTTON - thumb « + s v« cressessssenenree csesesesasl
4 C 15156 BRACKET - saddle « « e ¢ e s o » Ceecs e e ses st nssnsen . 2
5 113- 102 BOLT - 5/16" x 3/4" NChex, ZP +cteceeesccccecarannn 4
6 192- 20 LOCKWASHER - 5/16"ZP ¢ s e ¢ e e v v- - Cessesseresesnan 4
7 129- 102 NUT - 5/16" NC hex, ZP «ceeveecsocnss P |
8 138- 92 PIN - r0ll 3/16" X 3/4" e eevvvoascevocnassnen e |
9 C 15564 SPRING ++cocvoenscaass B P 1
10 138- 2054 PIN - spirol 5/16" x 1-3/4" .+ .+ A I I R |
11 195- 521 WASHER - 5/16" plain e « « s e oo vovonsonns e 1

Printed in U.S.A. June 1981




50




REF, PART NO.
1 C 15884
2 C 15906
3 C 15907
4 C 15908
] C 15909
6 C 16053
7 C 16054
8 C 15910
9 129- 5
10 ¢C 15911
11 129 15
12 C 15912
13 C 15913
14 C 15914
15 C 15915
16 C 15916
17 C 15917
18 C 15918
19 C 15919
20 C 15920
21 C 15921
22 C 15922

23 173- 244
24 C 15927
25 193- 509
26 C 16042

Printed in U.S,A.

CASE MODEL 107 AND 117 COMPACT TRACTORS
BREAKER CONTACTS, MAGNETO AND ALTERNATOR

I

DESCRIPTION REQ!'

MAGNETO AND ALTERNATOR * « + ¢ t o 00 v o oenecaneenasss
SPRING - dust cover. « « .« . cevnen c e s e s e v e .o
COVER - breakerboxdust..........................
CAM - DreaKer o o v v oot v ossononssssoecaceenennans
BREAKER ASSEMBLY - cOntact « o « v o o » « "o avsessene .
SCREW..cveu. et recene c et e re e r s cs o eesse
WASHER ¢ ¢ ¢ e v e e e v s s« tteece s e s anena ceenene e
TAB - terminal « « « « « « 6 s e v s s e e 0600 s s e s e00 uno s
NUT . e e teeesee e s e s een e RN e o 00
FELT - Cam WiPeTr « v v e e e vt e v st vonvnnsanasa et e e
SCREW ¢ ¢ ¢ e oo et vt oveeconannnses et seces ce s aesne
CONDENSER ¢ c v ¢ 6 e e e et s s s s ar e e e cae e e anae
COIL ASSEMBLY - magneto (includes items 12,14 and 18) .. ..
SPRING - coil wedge « « o « o o -« ce e ces e s eres e
STATOR PLATE ASSEMBLY « ¢ ¢ ¢ ¢ o e v s osnreonssceennna
CORE AND PLATE . . ... e et e e e s e e e c e ee e
GENERATOR COILS AND LEADS - « s v e nsa. et e s e e annnas
WIRE - 120 + ot 6 e o0 0 cooesscenoeos st 0 cseaas s e e n e
SLEEVE - insulation « ¢ o « o s o ¢ « o o s 0 « t e s s e evescoacs
SHIELD = COil s o e s ee. s eacsces s a e ¢ e r oo emeanes
CLIP - coil fastening + «« e 0. cecaseana ce ettt eneaen
CLIP-ground « e e e e e v v v e s et et it et enn e cee e
SCREW .t etveeococces. e s et e Gt e e st e s e s seacen s
GASKET - duSt COVEr « s e o e v oo o ce s e t st s cceannoses
SCREW - 1/4" X 3/4""NC hexX, SEmS ++ s s e oeneneeenennns
SCREW - 1/4" X 1-1/8" NC heX, SEImMS » v e o s v s o s s eannsan .
June 1981

casecoltingersoll.com

51

Ll e e e e e el e el



52

_/

o=

/ﬁ

{60
NE

AN

(oH0) ar-EB-o-0-em-
b5 Hobo:




REF. PART NO,

C
1 C
2 C
2 C
3 C
4 Cc
5 C
6 C
7 192-
8 C
9 C
10 C
11 C
12 C
13 C
14 C
15 C
16 C
17 NSS
18 NSS
19 NsS
20 NSS
21 NSS
22 NSS
23 NsS
24 NsS
25 NsS
26 NSS
27 C
28 C

Printed in U,S.A.

15989
18022
16067
16068
15990
16024
16025
16069

19
16064
16072
16071
16009
16026
16027
16028
16029
16030

16031
16066

CASE MODEL 107 AND 117 COMPACT TRACTORS

C 15989 STARTER

DESCRIPTION REQ’
STARTER - engine 12 volt ¢ ¢ c s s e v ee e oot escaseans see v
CAP ASSEMBLY - end (includes bearing) ¢ « e e e o e s o0 n oo
WASHER -~ spacer (,024) . .. ... t s e sesensvan e oo v
WASHER - spacer (,008) «.... ceeen
HOUSING - Starter e s s e s 1 s e s s s o vesoosoocensneess
WASHER - insulating « c e c s s e s s s s s s e osasscosnsas
WASHER - plain e e ovrecececocnvoccaasscncens
WASHER = SPACET s e e s aosseosossoocsasnansnsosnas
BOLT-thm ooooooooooo ® ¢ % 2 0 3 8 0 0 0P o8 8 5 08 000 o
BUSHING - insulating « ¢ e c s e e e e oo envseccccosnsosssa

BRUSHANDSPRINGKIT“O..C..OO....‘.O..C'OQ..
SPRING - bruUSh ¢ e ¢ s e s e s e s e s o s s s o sasassnscanssasn

CAP ASSEMBLY - commutator end « « « + »

BENDIXASSEMBLYO‘..O..C000000..0.0.0....000

NUT -héeX eeeeeeesn cevsscsase teancacs e
STOP -pinioN + « « e e et e v e eeocess s e s es s t s e
SPRING - anti-drift « « « ¢ ¢ s s e s c v e cneecocesns e
WASHER ~ piniONe ¢ ¢ ¢ ¢ e s e e eceenocsoccasccssons
SLEEVE - anti-drift ....... ceec et asesesnss e
GEAR - pinion e e et evececones cessesecsssaans
SHAFT - SCreW « e s s e ¢ s s s s s o s s s esooss ceserenne
WASHER - thruSt « c s e e v v oo ensoccesscsscnccocssos
CUP-cuShiOn 4 6 ® B @ 4 6 % 6 6 PP O P S B O P E WS E O e e
CUSHION = TUbDET « ¢ e s e s s s s n s s o tesassasesnan
WASHER - thrust. « e e ¢ ¢ e e v e e e e 0000 e s e ee e cannn
BOLT -terminal « e o s c o s o s o s aconsnsseoccsacocsocsasoese

53

June 1981




54




CASE MODEL 107 AND 117 COMPACT TRACTORS

REF. PART NO.

10458
18006
14553
15923
24859
14566
15684
17114
15989
14565
17746
17803
17807
17763
17808

a0

oo =1 o

Lol o ol
N - O
aaoaoooaocaaoaaa

13

s

=N

QZ
2}
w

12684

15 C 15539

C 10458
C 18006
C 14553
C 15923
C 24859
14566
223- 20
Cc 17114
C 15989
C 14565
C 17746
C 17783
C

C

C

C

g o KN I AR S
0

- O

17897
18203
18182
18185

b
oW

Printed in U.S.A.

ELECTRICAL SYSTEM

USED PRIOR TO S/N 9655647

DESCRIPTION
BATTERY -12volt .« . ...

HARNESS’Wire * s s e 0 s 0o

SOLENOID - start + s s o s v

PLATE - rectifier mounting .
WIRE - battery to solenoid mounting
CABLE - battery negative (black 12") ,
WIRE - neutral start switch «+ «+ ...
SWITCH - strip, neutral start .., ...,

STARTER - 12 volt (repairs page 53) .
CABLE - battery pos1t1ve (red 10 - 1/2”)
SWITCH - ignition (used S/N 9655494 and after)

-
»
-
.

s o »

s o o o

s

s e &

.
.
-
.

.
-

»

.

.

KIT - ignition switch (used prior to S/N 9655494)
WIRE -ground . . .. ...........,
KEY-lgmtxon tr s e e s e
DECAL - ignition switch (see page 57)

SWITCH - ignition (use item 11)
KEY - lgmtlon

ELECTRICAL SYSTEM

USED S/N 9655647 AND AFTER

BATTERY -12volt......
HARNESS - Wire v « » o v v v »
SOLENOID -start o v o v ., .
PLATE - rectifier mounting

WIRE - battery to solenoid mounting s

»

LR

« o =

CABLE - battery negative {black 12") .
FUSE - 20 amP « v v v v v v v one.
SWITCH - strip, neutral start
STARTER - 12 volt (repairs page 53) .
CABLE - battery positive {red 10 - 1/2“
SWITCH - ignition (includes key)

KEY - ignition
WIRE - ground, switch

* e 2 % s e s s .

L B

WIRE - PTO switch to solenoid .

SWITCH - strip, PTO
WIRE - switch to switch

casecoltingersoll.com

o s 0 0 0 e

* s 0 0 0

* ¢ o e s =

. e e e s e

.........................

* e o

* v 2 a o

g

¢ e
» & & * 8 ¢ @& ¢ e & w s+ =

¢« ¢ ¢ v v »

¢ ¢ s & 2 s ¥ e s e »

T s v e » &« ¢ a3 s e e w @

® o & 3 ¥ e & + s ¥ e a2 & o e

& e s ¥ e €« 2 o o
4 e ® &+ & ¢ s e o ® e ® ¢

" e 4 & »

e e s e+ & s ®w 2 @

» s & s

.

« e & e .
® s e & 5 S 4 & e 2 * e » & & @

s & * & @

.
.
.« «
-

--------

¢ 4 & e & e 3 2 & e 8 8 »

crew (late productlon

" e ¥ & e ¥ e B v =

....................................

..............................................

® 0 B s ® e s + B ¥ e * 2 e & @

S5

REQ'D

* w e & 2 e
* * & & + e e & » »
" v v & o
» .
5 a3 e e & e e o »

.
e el el e e e e e S

[

« e 5 4 ¢ e ¢ v 3

* ¢ & e+ » P 4 s 4« B2 e s e &

® » e e 2 8 + a4 & e » e e+ 8 & a
.
.

el e e e e e e T o o Y S gy

® ® e+ & A & & & s e » & e w =

June 1981



56

TN
»
S
‘ -
»
z
N

SEEETITEEY

R %o,
Pd <7 \\M\\

e —f
“%».A/f (=
FAO IS
\s\\\v»ﬁ..yvﬁo. o/l\/

(AN
ke O\M\Sé

0’
%
%
0
%
%

CrrRAUIFWEr QZ=Dw
2
=]

w
"
o

Y
2
7
2
2
2
7
5
2

big

%

7

7

A

-
©

ATTACHMENT LIFY

1C

17 nyorau




CASE MODEL 107 AND 117 COMPACT TRACTORS 57

REF. PART NO.

1 C 14060
2 C 17426
3 C 17921
4 C 10836
5 187- 484
6 193~ 70
7 111- 202
8 129- 102
9 111- 108

10 129- 101
11 129- 122
12 192- 20
13 129- 21
14 192- 18
15 C 18204
16 C 15703
im C 15704
18 C 15925

19  233- 6
20 C 15857
21 173- 42

22 C 15525
23 129- 642
C 15960

1 C 15645
1 o 15647
2 C 15648
2 C 15646
3 321- 1902
3 321- 2116
3 C 15654
3 C 15653
3 321- 1901
3 321- 2117
4 C 15655
5 C 15657
5 C 18186
6 321- 6228
i 321- 1628
8 C 17808
9 C 15656
Printed in U.S.A.

ELECTRICAL SYSTEM HARDWARE

DESCRIPTION REQ'D

NUT -DbackUP. e oveeeveeon- .. 1
WASHER - ignition switch .......... 1
NUT -escutcheon ....eoveceeecoosnsa .o 1
NUT -speed 4 v e veveow feceesans 2
SCREW - #10x1/2" self-tapping .. .vccvesanseoa 2
LOCKWASHER =~ #10 externaltooth ...... t e eseeseacane 2
BOLT - 5/16" x 3/4" NC round head, square neck 1
NUT -5/16"NChexX....oo00.. e eserat et e aena R |
BOLT - 1/4" x 3/4" NC round head, square neck , 1
NUT-1/4"NCheX ..u.oevensns 1
NUT -5/16"NFhex ........ 2
LOCKWASHER - 5/16" . . ..2
NUT - #10 NC hex brass . . .ouoveeeenen. e 2
LOCKWASHER- 3/16" , .. ...i0ecenscosnsns ceeenaes 2
BOLT - #10 x 5/8" NC nylon . .. 3
WASHER - 3/16" nylon , 2
NUT - #10 NC hex nylon ., ... 3
RECTIFIER - diode 2
FUSE-6amp...... 1
COVER - rectifier ., .. 1
SCREW - #5 x 3/8" round head machine. 1
CLIP - insulated 1
NUT - crown 1
CLIP - “J” wire 1

................................................

DECALS

DECAL - hood (R.H,)(117)
DECAL - hood R.H. (107)
DECAL-hood L.H. (107) ..ot it et ettt e i 1
DECAL - hood (L.H.)(117) .......... et et e ens 1
DECAL - instrument panel(used S/N 9646801 to S/N 9655494) a1n. 1
DECAL - instrument panel (used S/N 9655494 and after)(117). .. 1

® ® = 8 0 0 5 0 8 8 s e s s e o.ooo.l

DECAL - instrument panel (117) (use before S/N 9646801) ............. 1
DECAL - instrument panel (107) (use before S/N 9646801) ............. 1
DECAL - instrument panel (107) (use S/N 9646801 to S/N 9654440) .. ... 1
DECAL - instrument panel (107) (use S/N 9654440 and after) ........... 1
DECAL -grilleinsert .....cconoeveess e s e e s aareeen 1
DECAL - PTO (used prior to S/N 9655647) ... .cvsvecocos 1
DECAL - PTO (used S/N 9655647 and after) ...... PP |
DECAL-brakelock .....ccc100s00nveeoeen P |
DECAL - "CASE" . .. e v s s cetser e s asess e ceeee 1
DECAL ~ ignition switch (used with C17809 ignition switch Kkit) 1
DECAL - air scoop {(early production) . ... ...... ... ..., 1

June 1981







REF. PART NO.
C NSS

1 C 16087

2 C 14537

3 C 22571
1 131- 629
2 187~ 1047
C 22571
3 NSS
4 A 41264
5 C 14304
6 C 22573

Printed in U,S.A,

CONNECTOR - head lamp -«

HEAD LAMP

oooooo

NUT-Speed S ® 8 5 & R S 4 & 4 ST O LIS e s e e s s

SCREW - #8 x 1/2" round head, Phillips, self-tapping « « « « o « » «
HEAD LAMP ASSEMBLY

..

LI I R B I B I IR I R Y

RECEPTACLE - head lamp (order 022571) R N A N )
BULB-headlamp ¢ o cocevavecena
GASKET - head lamp
LENS - head lamp -

® ® s % 0 2 a0 000 e e

June 1981

CASE MODEL 107 AND 117 COMPACT TRACTORS 59
HEAD LAMP KIT (OPTIONAL)
* DESCRIPTION REQ'D
KIT - head lamp (order as G6 machinery item) o+ e o eoe0« IS |
WIREASSEMBLYoooooo.ooooo. oooooooo oooooooco-ol

® 2 8 8800650 00 e e 1

HEAD].AAMPIOO0.000000.0ooooooooaoooooo.oooo.. 2

el el L




60

NUMERICAL PARTS INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
35012 45 3 C 13012 27 26 c 15156 29 2
A 11538 47 56 C 13012 33 11 c 15156 33 14
A 14858 47 59 c 13012 35 24 c 15156 33 23
A 27287 45 26 o 13106 23 7 C 15156 35 14
A 30881 23 9 C 13716 2 11 c 15156 37 15
A 30881 35 35 C 14060 57 1 c 15156 49 4
A 30881 37 35 C 14201 21 18 c 15157 49 3
A 32181 45 2 C 14304 59 5 C 15159 49 2
A 33531 35 36 C 14534 19 4 c 15164 49 1
A 33631 37 36 C 14537 59 2 o 165166 17 1
A 37247 39 26 c 14553 55 3 c 15169 29 15
A 37247 41" 28 C 14565 55 10 c 15173 29 20
A 41264 59 4 c 14566 55 6 c 15173 35 13
A 62549 41 15 C 14900 39 24 C 15173 37 14
A 70280 49 5 C 14900 41 25 c 15174 13 2
C 10292 23 12 p 16066 23 1 c 15175 17 34
C 10458 55 1 C 15067 23 11 C 16176 29 2
C 10678 13 5 c 15068 23 13 C 15177 29 1
c 10822 49 4 c 15071 23 23 c 15178 25 9
C 10836 57 4 C 15072 23 18 c 15178 27 7
C 11163 45 6 c 15083 49 2 [od 156178 29 7
C 11166 45 9 C 15086 49 3 c 15178 33 14
C 11167 45 11 C 15003 2 6 c 15178 35 37
c 11172 43 7 c 15096 - 4 c 15178 37 37
C 11172 45 20 c 15007 21 5 c 15207 49 19
C 11173 43 3 C 15104 21 12 c 15252 27 22
C 11173 a5 21 c 15105 2 13 c 15252 29 19
C 11174 43 4 e 15106 29 1 c 15252 49 26
C 11174 45 22 C 15106 33 1 c 15253 39 14
c 11178 43 11 p 15106 35 1 c 15253 41 16
c 11178 a5 17 s 15106 37 1 c 15256 39 16
c 11181 45 29 c 15109 25 20 c 15260 29 19
c 11184 45 32 c 15109 >7 14 c 15272 49 6
c 11185 45 33 c 15109 29 14 c 15306 17 1
C 11187 43 26 c 15109 33 29 c 15309 25 17
c 11187 45 27 p 15112 13 30 c 15309 27 19
C 11191 45 40 c 15113 23 12 c 15310 25 16
C 11193 43 25 i 15114 17 9 c 15310 27 25
C 11193 47 43 c 15116 17 3 c 15310 35 33
C 11195 43 31 e 15119 21 - c 15310 37 33
c 11195 47 a5 p 15122 39 25 c 16312 35 12
c 11205 43 29 pt 15124 39 32 c 15312 37 9
C 11211 47 63 c 15127 29 4 C 15319 356 23
C 11222 43 12 c 15127 33 4 c 15321 35 4
c 11222 47 55 C 15130 20 8 C 18321 . 37 4
c 11908 2 5 c 15130 35 8 ¢ 15324 35 31
c 11942 29 13 c 15131 29 18 ¢ 15324 37 31
¢ 11942 41 30 c 15132 29 9 ¢ 16370 25 !
c 12093 39 28 c 15134 43 a5 c 15370 27 17
C 12093 41 29 c 15134 47 68 C 15420 39 33
C 12110 23 2 c 15136 49 1 C 156421 17 10
c 12110 23 3 c 15140 49 13 ¢ 15436 17 31
¢ 12370 23 5 c 15141 49 14 ¢ 15440 19 9
C 12684 55 14 p 15143 49 12 c 15443 17 30
C 12975 21 19 c 15147 49 18 c 15492 17 33
¢ 13012 a7 ! c 15155 a1 10 ¢ 15498 33 24

casecoltingersoll.com




»

61

NUMERICAL PARTS INDEX
PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
c 15498 35 39 c 15618 47 67 c 15804 a7 47
c 15498 37 38 c 15636 35 9 c 15805 47 48
c 15499 29 30 c 15637 29 23 c 15806 47 49
c 15499 33 25 c 15637 33 17 c 15807 43 21
c 15499 35 40 c 15637 35 16 c 15807 47 52
c 15499 37 39 2 15637 37 17 C 15808 43 2
C 15501 19 5 o) 15638 35 18 c 15808 47 54
c 15510 21 7 c 15638 37 19 c 15809 47 61
c 15511 33 1 C 15641 17 7 c 15810 47 62
c 15511 39 6 c 15643 29 25 c 15811 43 6
c 15511 41 6 c 15643 33 19 C 15811 47 65
c 15512 45 7 c 15644 17 32 c 15812 43 5
c 15518 5 39 c 15644 29 26 C 15812 47 66
c 15519 13 1 C 15644 33 20 C 15813 43 15
c 15525 13 9 C 15644 35 19 C 15814 43 18
c 15525 57 22 c 15644 37 20 c 15815 43 23
c 15527 27 8 c 15645 57 1 c 15816 43 24
c 15527 29 8 c 15646 57 2 c 15821 5 6
c 15527 49 21 c 15647 57 1 (o] 15822 9 10
C 15528 27 2 c 15648 57 2 o) 15823 9 10
C 16530 13 8 c 15653 57 3 c 15824 9 11
c 15532 39 1 c 15654 57 3 [ 15824 9 1
C 15533 39 27 C 15655 57 4 C 16826 9 9
C 15534 39 13 c 15656 57 9 c 15827 9 8
C 15534 41 14 c 15657 57 5 c 15828 9 7
c 15535 39 31 C 15684 55 7 c 15829 7 1
c 15536 39 29 C 15703 57 16 c 15830 7 2
C 15537 39 34 c 15704 57 17 c 15831 7 3
c 15538 39 35 c 15753 27 18 c 15832 7 7
C 155639 55 15 c 15780 45 5 c 15833 7 9
c 15640 13 31 c 15782 45 8 c 15834 7 9
c 15545 25 10 c 15783 45 12 c 15835 7 10
C 15545 27 3 C 15784 45 13 o) 15836 7 1
c 15645 27 35 c 15785 45 14 c 15837 7 11
C 15545 29 3 c 15786 43 8 c 15838 7 4
C 15545 31 8 c 15786 45 15 c 15839 7 6
C 15545 33 15 c 15787 43 9 c 15840 9 12
C 15545 35 38 c 15787 45 16 c 15841 9 13
C 15546 39 2 c 15788 43 1 c 15842 5 9
c 15646 41 2 c 15788 45 23 c 15843 5 10
c 15549 39 15 c 15789 45 24 c 15844 5 25
C 15549 41 17 c 15790 45 25 C 15845 5 37
c 15550 39 18 c 15791 45 28 c 15846 5 15
c 15550 41 20 c 15793 45 30 c 15847 5 1
c 15551 35 34 c 15794 45 31 c 15849 9 2
C 16551 37 34 C 15795 45 34 Cc 15850 9 3
c 15552 27 24 ( 15796 45 35 c 15851 9 4
c 155652 29 18 c 16797 45 36 c 15852 9 6
c 15652 49 25 c 15798 45 37 c 15853 13 20
c 15554 35 25 c 15799 45 38 c 15855 13 18
C 15564 49 9 C 15800 45 39 o] 15857 57 20
C 15584 39 3 C 15801 43 28 c 15858 13
C 15584 41 3 c 15801 47 42 c 15859 13 23
c 15585 39 4 c 15802 43 27 C 15860 13 14
c 15585 41 4 c 15802 47 a4 c 15861 13 10
c 15697 39 22 c 15803 43 20 c 15862 13
c 15597 41 24 c 15803 47 46 c 15863 13 13
c 15610 19 2 C 16804 43 22 c 15864 - 5 32




62 NUMERICAL PARTS INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
c 15865 11 11 c 15960 57 c 16046 1 12
o) 15866 5 29 C 165972 5 43 c 16048 5 41
c 15867 5 30 c 15973 5 7 C 16050 15 4
c 15868 5 23 C 15974 5 8 c 16051 15 7
c 15869 5 28 c 15975 7 8 C 16052 15 29
o] 15870 5 24 c 15976 5 17 C 16053 51 6
C 15871 5 22 C 15977 5 12 C 16054 51 7
C 15872 5 14 c 15978 5 13 c 16056 51 1
c 15873 5 21 c 15979 5 16 c 16064 53 8
c 15874 5 19 c 15980 5 3 C 16066 53 28
c 15875 11 2 c 15981 5 42 C 16067 53 2
C 15876 1 1 c 15981 9 1 c 16068 53 2
C 15881 13 28 c 15982 13 21 o] 16069 53 6
C 15882 13 24 c 15983 13 19 C 16071 53 10

. c 15884 51 1 c 15984 13 15 C 16072 53 9
c 15885 5 34 c 15986 5 20 C 16087 59 1
o 15886 5 40 C 15987 13 26 c 16201 27 40
C 15887 15 1 C 15988 11 5 C 16201 31 14
c 15888 15 2 c 15989 53 c 16202 13 6
c 15889 15 3 c 15989 55 9 C 16245 21 7
c 15890 15 5 (o} 15990 53 3 c 16267 17 10
C 15891 15 6 c 15991 15 1 C 18307 17 1
c 15892 15 8 Cc 15992 15 12 c 16465 17 38
c 15893 15 9 c 15993 15 13 c 16465 27 42
c 15894 16 10 c 15999 15 16 c 16465 K] | 17
C 15895 15 14 c 16000 15 21 c 16466 17 39
c 15896 15 15 c 16001 15 22 C 16466 27 43
c 15897 15 17 c 16002 15 23 c 16466 31 16
c 15898 15 18 c 16003 15 24 C 16638 27
c 15899 15 19 c 16004 15 26 C 16712 27 33
c 15900 15 20 C 16005 43 16 c 16712 31 6
c 15901 15 25 C 16005 47 58 c 16713 31 1
c 15902 15 27 C 16006 43 17 Cc 16714 25 4
C 15903 15 28 C 16007 43 19 c 16714 27 32
c 15904 15 30 C 16008 47 57 c 16714 31 5
(o 15905 5 31 c 16009 43 30 c 16717 27 28
C 15906 51 2 C 16009 53 1 c 16723 23 24
c 15907 51 3 C 16022 53 1 c 16724 23 3
c 15908 51 4 c 16024 53 4 C 16739 25 12
c 15909 51 5 C 16025 53 5 c 16739 27 34
c 15910 51 8 c 16026 53 12 Cc 16739 31 7
C 15911 51 10 C 16027 53 13 c 16739 33 3

: c 15912 51 12 c 16028 53 14 o] 16752 7 4
c 15913 51 13 C 16029 53 15 o] 16752 9 19
C 15914 51 14 C 16030 53 16 Cc 16752 15 4
c 15915 5t 15 c 16031 53 27 c 16752 27 30
c 15916 51 16 c 16032 5 18 c 16752 N 3
c 15917 51 17 c 16033 9 5 c 16752 33 18
c 15918 51 18 c 16033 11 3 c 16767 27 27
c 15919 51 19 c 16034 13 22 c 16883 33 8
c 15920 51 20 c 16036 1 10 Cc 16885 ek 12
C 15921 51 21 c 16038 13 12 Cc 16942 17 23
C 15922 51 22 C 16040 5 33 C 16945 21 22
c 15923 11 9 c 16041 5 27 Cc 16946 23 2
c 15923 55 4 C 16042 51 26 (o 16948 3 17
c 15923 55 4 c 16043 13 27 Cc 16958 37 8
C 15925 57 18 C 15944 11 4 C 17035 49 10
c 15027 51 24 c 16046 5 35 c 17037 49 1




NUMERICAL PARTS INDEX 63
PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NoO. NO. NO.
C 17038 17 24 C 18017 21 20 11- 215 21 8
c 17043 17 16 C 18048 49 18 13- 1 29 10
C 17071 37 24 c 18062 49 19 13- 2 39 9
c 17072 37 23 C 18182 55 14 13- 2 41 9
C 17106 21 7 C 18185 55 15 113- 15 43 13
C 17108 25 5 C 18186 57 5 113- 15 45 18
c 17114 55 8 C 18203 55 13 13- 102 9 15
c 17114 56 8 c 18204 57 15 13- 102 19 6
C 17127 17 19 c 18205 17 2 113- 102 27 23
C 17128 17 1 C 18206 13 30 113- 102 29 5
c 17164 33 5 C 18207 41 40 113- 102 29 20
o 17164 37 25 c 18209 41 42 113- 102 33 5
o 17203 33 13 C 18210 41 43 113 102 33 17
c 17204 33 9 C 18233 41 44 13- 102 35 5
c 17207 33 12 C 18316 17 1 13- 102 37 5
c 17211 33 13 C 19624 41 27 13- 102 39 19
o 17213 33 8 C 20465 25 23 13- 102 41 21
c 17214 33 21 C 20465 27 47 113- 102 49 5
c 17229 41 35 c 22571 59 113- 102 49 27
c 17231 a1 38 c 22571 59 3 13- 103 17 20
o 17234 41 32 C 22573 59 6 13- 103 21 15
c 17235 21 17 C 23514 a1 37 13- 103 23 22
c 17251 29 17 C 23535 25 15 13- 103 35 32
c 17251 31 13 c 23535 37 26 113- 103 37 32
c 17261 5 5 c 24429 23 1 13- 104 7 5
c 17287 5 44 C 24847 13 16 113 m 5 2
c 17313 49 19 C 24859 55 5 13- 118 7 12
c 17332 7 11 C 26215 19 1 113- 118 15 12
c 17332 15 11 D 59949 13 33 13 120 27 10
c 17333 7 10 F 19633 43 10 13- 120 29 10
c 17333 15 10 F 19633 47 64 13- 122 9 16
c 17361 5 45 F 53650 43 32 113- 122 19 3
c 17362 5 46 F 53650 47 51 13- 138 49 31
c 17391 7 7 G 10450 47 60 13- 158 9 14
c 17391 15 7 L 15282 21 1 13- 158 27 29
C 17393 7 1 L 32763 33 9 113- 158 31 2
c 17393 15 1 L 32763 37 10 113- 206 39 38
c 17394 7 8 o] 5999AB 5 4 113 206 17 4
c 17394 15 8 T 25070 25 21 113 206 49 7
c 17408 41 18 T 25070 27 15 13- 207 17 12
c 17410 33 16 T 25070 29 15 113- 207 23 10
c 17412 33 2 T 25070 33 24 113- 219 25 8
c 17413 25 2 T 33565 23 20 113- 219 27 4
c 17414 49 1 13- 219 27 36
c 17426 57 2 113- 219 29 4
c 17473 17 15 HARDWARE CODE NUMBERS 113 219 31 9
c 17746 55 11 13- 219 33 4
c 17763 55 26- 636 25 6 13- 219 35 27
c 17807 55 12 83- 412 47 50 113- 219 37 27
C 17808 55 83- 46 29 3 113- 241 39 "
c 17808 57 83- 46 35 3 113- 241 M 1
c 17809 55 11 83- 51 39 41 126- 14 7 12
c 17866 33 16 83- 54 27 16 126- 16 21 6
c 17873 25 3 83- 54 29 16 126- 16 25 18
c 17921 57 3 83- 56 27 21 126- 16 27 20
c 18006 55 2 92- 4 43 14 126- 16 29 2
c 18006 55 2 11- 108 57 9 126- 16 33 2
c 18015 21 21 111- 202 57 7 126- 16 35 2




64 NUMERICAL PARTS INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
126- 16 37 2 131- 176 27 31 175- 415 49 22
126- 21 23 7 131- 176 29 24 178- 858 25 19
126- 109 39 5 131- 176 31 4 178- 858 25 22
126- 109 41 5 131- 176 33 1" 178 858 33 3
129- 4 1" 8 131- 176 33 18 178 858 33 25
129 14 17 17 131- 176 35 17 178- 858 37 3
129 14 17 35 131- 176 37 13 178- 858 41 26
129- 14 27 45 131- 176 37 18 187- 484 57 5
129 14 31 19 131- 176 49 32 187- 996 43 33
129 15 51 9 131- 178 33 7 187- 1003 5 11
129- 27 57 13 131- 178 41 39 187- 1036 17 8
129 101 29 12 131- 629 59 1 187- 1041 5 26
129 101 57 10 131- 1102 17 26 187- 1047 13 32
129- 102 7 6 131- 1113 21 2 187- 1047 59 2
' 129 102 9 17 131- 1331 23 19 187- 1054 13 32
129- 102 15 6 132- 26 29 27 187- 1078 17 18
129 102 19 8 132- 26 33 10 192- 14 11 7
129 102 21 10 132 26 33 21 192- 18 67 14
129 102 27 1 132- 26 35 20 192- 19 29 1
129 102 29 7 132- 26 35 26 192- 19 39 8
129 102 29 1 132- 26 37 11 192- 19 41 8
129- 102 33 7 132- 26 37 21 192- 19 45 19
129 102 33 20 132- 26 41 34 192- 19 53 7
129- 102 35 7 132- 46 27 41 192- 20 7 9
129 102 37 7 132- 46 29 16 192- 20 9 18
129 102 39 21 132- 46 31 15 192- 20 15 9
129- 102 41 23 132- 46 35 10 192- 20 19 7
129 102 43 37 132- 46 49 11 192- 20 21 9
129 102 47 70 132- 46 49 20 192- 20 23 21
129- 102 49 7 132- 48 29 32 192- 20 27 12
129- 102 49 24 132- 48 33 27 192- 20 29 6
129- 102 49 30 132- 48 35 42 192- 20 29 12
129 102 57 8 132- 48 37 41 192- 20 33 6
129- 103 17 6 132- 31 23 10 192- 20 33 19
129 103 17 14 138 51 39 23 192- 20 35 6
129- 103 - 25 14 138 51 41 13 192- 20 37 8
129- 103 27 6 138- 92 29 22 192- 20 39 20
129- 103 27 39 138 92 33 15 192- 20 41 22
129- 103 29 6 138- 92 35 15 192- 20 43 36
129- 103 31 12 138- 92 37 16 192- 20 47 69
129- 103 35 30 138 92 49 8 192- 20 49 6
129- 103 37 30 138- 92 49 17 192- 20 49 23
129 103 39 40 138- 98 45 4 192- 20 49 29
129- 103 41 36 138- 2054 49 10 192- 20 57 12
129 103 49 16 138- 2055 23 4 192- 2 17 5
129- 122 57 1 164- 540 7 2 192- 21 17 13
129 125 5 36 164- 540 15 2 192- 21 23 )
129 125 23 15 . 164- 543 7 3 192- 21 25 13
129 145 29 14 164- 543 15 3 192. 21 27 5
126 162 39 30 169- 133 13 1 192- 21 27 37
129- 325 23 16 169- 133 39 ‘36 192- 21 29 5
129- 504 13 4 169 43 13 29 192- 21 3 10
129- 642 57 23 169- 154 5 47 192- 21 35 29
131- 165 41 31 173- 42 57 21 192- 21 37 29
131- 176 7 13 173- 44 1 6 192- 21 39 12
131- 176 9 20 173- 215 13 3 192- 21 41 12
131- 176 15 13 173- 244 51 23 192- 21 49 8
131- 176 17 22 175- 400 17 25 192- 21 49 15




NUMERICAL PARTS INDEX 65

~~  PART PAGE REF. PART PAGE REF. PART PAGE REF.

NO. NO. NO. NO. NO. NO. NO. NO. NO.

192- 23 23 14 219- 404 23 6

193- 29 7 5 221- 1013 43 34

193- 20 15 5 221- 1013 47 53

193- 41 17 37 233- 6 57 19
. 193- 70 57 6 223 20 55 7

193- 91 27 44 223 202 5 38

193- 91 31 18 321- 1628 57 7
- 193- 509 51 25 321- 1901 57 3

193- 539 13 25 321- 1902 57 3

193- 1001 13 17 321- 2116 57 3

195 13 27 46 321- 2117 57 3

195- 13 31 20 321- 6228 57 6

195 103 25 1 353- 406 17 29

195- 103 27 38

195 103 31 1

195 104 17 27

195 104 27 9

195- 104 29 9 ‘

195- 104 33 6

195- 104 35 28

195- 104 49 9

195- 513 17 36

195- 518 29 28

195- 518 33 22

195- 518 35 21

195- 518 37 22

195- 521 21 16

195- 521 27 13

195- 521 29 13

195- 521 29 17

195- 521 33 23

195- 521 35 11

195- 521 37 12

195- 521 41 33

195 521 49 1

195- 521 49 28

195- 522 17 21

195- 525 25 7

195- 525 33 10

195 525 37 28

195- 525 39 39

195 541 29 31

195- 541 33 26

195 541 35 a1

195- 541 37 40

195- 2012 39 7

195. 2012 41 7

195 2027 7 14

195. 2027 15 14

195- 2029 23 8

195 2069 21 1

211- 5 45 10

214- 4 41 41

214- 251 13 7

214 251 39 17

214. 251 41 19

219- 10 23 4

219- 17 21 14




a




